34887-G01

A Textron Compa

ny

SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO AND PERSONNEL CARRIERS
(950 SERIES)

STARTING MODEL YEAR: 1999
REVISED: 12/2002



SERVICE PARTS MANUAL

GASOLINE POWERED CARGO AND
PERSONNEL CARRIERS
(950 SERIES)

VEHICLES

SHUTTLE 952G
SHUTTLE 954G
SHUTTLE 956G

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain Federal and State emission certification.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



N

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . .« o\ttt ettt e e et e e v
ILLUSTRATED PARTS BREAKDOWN . . . . .ottt ettt et e et e e e e e e e e e e eee e vii
ACCELERATOR . . .ottt ettt e e ettt e e A-1
T 1 B-1

BO DY . . o et e C-1
BRAKE S . ...ttt i D-1
CARBURETOR . . ..ottt ittt e et e et e e e e e e e E-1
CARGO DECKS AND HITCHES . . . . .. ettt ettt e e et e et e et e e et e e F-1
CLUT CH ottt ettt e e e e e e e e G-1
DIRECTION SELECTOR. . . .ttt et ettt ettt e e et e e et et e e e e H-1
ELECTRICAL. . . .ttt ettt et e e e e e e e et e e e e e e e J-1
ENGINE AND MUFFLER. . . .ottt ettt ettt e et e et e e e e e K-1
FRONT SUSPENSION AND BRAKES . . ...ttt ittt e ettt et et e e L-1
FUEL SYSTEM . ..ottt ettt ettt e e et e e e e e e e e M-1
REAR AXLE . . . .\ttt ettt e e et e e N-1
REAR SUSPENSION . ..ttt ittt ettt et e et e e e e e e e e e e e e P-1

SE AT S . L e e Q-1
STARTER / GENERATOR . ...\ttt it ettt et e et e et e et e et e e e R-1
STEERING. . . . o oottt ettt et e et e e e e S-1
WEATHER PROTECTION . . . ottt ettt et e et et et e et e e e e ae e T-1
WHEELS AND TIRES . . . ..ottt t ettt e e et e e e e e e e e e e e e e e U-1
SPECIALTY PRODUCTS . . . ottt ittt et e et e et e e e e et e e e e e s APPENDIX A-1
OPTIONS/ACCESSORIES . . . . .ttt et e et e et et e e e e s APPENDIX B-1

Service Parts Manual

Page iii



Notes:

TABLE OF CONTENTS

Page iv

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Page viii

Service Parts Manual



Service Parts Manual

Page ix



ACCELERATOR

1 - Includes ltems 2 - 43

art of Frame

P

Service Parts Manual

Page A-1



ACCELERATOR

83 - Includes ltems 84 - 94
104 - Includes ltems 105 -

97

Frame Channel @_
/
H Accelerator
Cable
Choke Cable Shifter Cables

&

117

Belt Cover
on Engine

(;;)Qf"\o)

“5

96

39

86 - Includes ltems 87 - 94

Service Parts Manual

Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 43) .....coeoirrerreccre e 1
2 70116-G01 ACCELERATOR PEDAL BRACKET.......cocoi ettt 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG oot 4
4 25853-G02 PEDAL BOX AND COVER .....ooiiiirirreerrecener et 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)...c.cccvvivrrrereeecreeee, 4
6 25861-G01 MICRO SWITCH. ... 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ..ottt 2
8
9 72066-G01 CONTROL ARM ..ttt s 1
10 23860-G1 BEARING ...ttt 2
11 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
12 12064-G1 PUSH NUT, 5/16"....cerce et e e e 1
13 25768-G01 PIVOT ROD ...ttt e s 1
14 72199-G01 PIVOT BRACKET .....ooiiie ittt 1
15 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
16
17 72198-G01 MICRO SWITCH CAM ... o 1
18 00550-G4 LOCK NUT, 5/16 - 24 ...t 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...cceecrreerirererere s 1
20 72074-G01 CONTROL ARM LINK ...oceeiriiicrre et nee s 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LGt 1
22 00532-G4 NUT, 5/18 - 24 ...ttt e 2
23 17677-G1 SPRING RETAINER ......ooiiiiieee e 1
24 17979-G1 ACCELERATOR ROD BUSHING ......c.ccoci et s 1
25 73046-G01 COMPRESSION SPRING ......ooiiiiiiieicieteeeee e 1
26 17677-G2 SPRING RETAINER ... ..ot 1
27 72072-G01 ACCELERATOR ROD ....cooeiieirreeerrereere et s 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerreccrrec e 1
29 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...ceeeeeeeteeeeeee e 1
30 17838-G1 NYLON BUSHING ..o 3

Page A-3

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 17255-G1 TEFLON WASHER, 5/16" ....ecoueeeeeeeeeeeeeeesseeseeeseeseseseesseesesesessesesessesesenns 1
32 | 10387-G3 COTTER PIN, 3/32" X B/4" LG weeoreveeeeeseeeeeeesseseeeeeesesesseesesseseseessseneeeseesenes 1
33 | 70134-Go1 PEDAL PIVOT PIN .oooooeeeeeeeveeereeeeeeseesseeseeeeseesesesesseessesesessessseesesess e seesenes 1
34 | 00986-GO1 PUSH NUT, 5/16"....coroeveeeeeeeeeeesessesesesseeseeseseseeseseseseseesesesssseseseseseseesesesrens 1
35 | 14390-G10 LOCK NUT, #10 = 24 ..o seeee oo seeessesesesseseseseseneeeesessenes 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .....eoevveeeereeeeeesenenneees AR
37
38 | 34204-GoO1 WIRE HARNESS (PEDAL BOX) w.coooororeveerseesereeseeeeressesesesreesseseseseeseeesrenes 1
39 | 34043-Go1 ACCELERATOR CABLE .....o.coooeeeeeoeseeeeeeeeeseeseeeeseeeseessesesesseesseneseseesenenneens 1
40
41 | 34437-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 42 - 43)............. 1
42 * ACCLERATOR PEDAL .....cooooeeeeeeeeeeeereeseseeeeeeseseeseseeseseseesesessesereesene 1
43 | 71764-Go2 PEDAL PAD.......ooeeeeeeeeeeeseseeeeeeeseeeeeeeseseessseeseesesesseseses e seessseseesenesseoes 1
44
45 | 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....eoeerereeeererserererene 2
46 | 11027-G2 LOCK NUT, 1/4 = 20 w.ooeeveeeeeeeeeeeseeeeeeesesesveeeeseeseseesesesseeeeseessseeseseseesesessesereesane 2
47 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG .reeeeeeeeeeeeeeeseeeeseeeeesseseseesesesesseeesseseseoseesssseeessesesesaen 2
48
49
50
51 | 34042:G01 | CHOKE CABLE .......coieeeeeeeeeseeeseeeeeeeeesseeseeeeseseeseseesesessesesessesesesesensseeeeseeseseseen 1
52 | 00568-G4 LOCK WASHER, /16" .....cooeeeeereeeeeeeseseseeeeeseeseseesesessseeeeseess oo seeeseeeesesseseseeseee 1
53 | 00545-G4 | JAMNUT, 9/16 = 18 ..omvooeeeeeeeeereeeereoeeseeeseeeeseseesereesesessesesessesesesesesessesessesereesene 1
54
55 | 27327-GO1 | CLAMP ..o ees e seeeeseseseees e seseese s eene e ene s ne e ene s 1
56 | 00414-G6 BOLT, 1/4 - 20 X 3/8" LG ..covrveeeeseeeeeeeseseseeeeeeseeseseesesessseeseseessseeseseseeeesesseneseseee 1
57 | 11027-G2 LOCK NUT, 1/4 = 20 w.ooeeveeeeeeeeeeeseeeeeeesesesveeeeseeseseesesesseeeeseessseeseseseesesessesereesane 1
58 | 00544-G4 LU TR T R 2
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)......vveeerrrerereerne 1
60 | 23722-G1 ADJUSTING ROD (SHORT).....coeeeeeereereeeesessesereessesseessesesesseesseseseseesenesseens 1

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
62 00526-G4 NUT, #10 - 32t 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt ses e 1
66 23860-G1 BEARING ...ttt 2
67 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
68 25768-G01 PIVOT ROD ...ttt e s ee e san e e s ne e 1
69 12064-G1 PUSH NUT, 5/16" ... oot 1
70 24479-G1 BALL JOINT BALL ...t 2
71 00565-G5 LOCK WASHER, #10 ..oeeiireiier e e s 2
72 00526-G4 NUT, #10 - 32 e 2
73 72197-G01 PIVOT BRACKET ...ttt s 1
74 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s e 1
75 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 2
76 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 2
77
78 25737-G02 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 28250-G01 ADJUSTING ROD (LONG) ...eeeirieirrercrre e et ser e sr e nneses s 1
80 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
81 00526-G4 NUT, #10 - 32t 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ......cociiiirereree e e s ee e sne e s ne e 1
85 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....ccccceue... 1
87 25762-G01 GOVERNOR PIVOT ..ottt sre s e 1
88 23860-G1 BEARING ...ttt 2
89 24621-G1 NYLON WASHER, 5/18" ......coiioeiecie e 2
90 25768-G01 PIVOT ROD. ...t e 1

Page A-5

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/16" ...t 1
92 24479-G1 BALL JOINT BALL .o 2
93 00565-G5 LOCK WASHER, #10 ...t 2
94 00526-G4 NUT, #10 - 32 . e 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...eeicieeeecee ettt e 2
97 00565-G8 LOCK WASHER, 5/16"......oriirrereerr ettt s e 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102) .....cccceeveeieereerene 1
100 23722-G1 ADJUSTING ROD......ociieeeeeeesee st 1
101 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
102 00526-G4 NUT, #10 - 32 e 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) ........... 1
105 | 25765-G01 GOVERNOR BELLCRANK .......coci it 1
106 24479-G1 BALL JOINT BALL ...ttt e s ee s e esne e 1
107 00734-G5 LOCK NUT, #10 - 32 e e 1
108 14390-G4 LOCK NUT, 1/4 - 20 ..ottt e 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117).......... 1
110 22752-G1 GOVERNOR BRACKET ..o e 1
111 25274-G1 GOVERNOR ROD ...ttt e 1
112 22754-G1 BUSHING ... .o e 1
113 25661-G01 CUP WASHER ...t e e 2
114 23578-G1 COMPRESSION SPRING........ooricirreiirrrncrrr e e e 1
115 22754-G2 BUSHING ... .o e 1
116 23859-G1 GOVERNOR ADJUSTER .....oiiiiieeeres e 1
117 00526-G4 NUT, #10 - 32 . e 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG...urrieeirereirirerer e e e sn e e e 2
119 25738-G01 SPRING ... e e 1
120 25286-G1 SAFETY SEAL, 3/8" ...ttt e s e 1

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/16" ...t s e e 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET ......cii ittt 1
124 | 26826-G01 LOCK WASHER, MBi......ooiiiirreriirre ettt s e 2
125 | 26827-G01 NUT, M8 X 1.25 MM ..ot 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ......oociiiirererrre s eee e 1
128 17618-G1 WIRE TIE ..ottt e e e s e 7

Page A-7

Service Parts Manual




Service Parts Manual

ACCELERATOR

Page A-8



AIR FILTER

Ignition Coil
Bracket

Carburetor

Service Parts Manual

Page B-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

AIR FILTER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET ....ooriririrreerreereserees e et 2
2 26728-G01 CHOKE BRACKET ... .ottt e s n e 1
3
4 23726-G6 SPACER, 7/18" ..ot e e e e 4
5 72178-G02 HOUSING ..ottt se e s e s e ne s 1
6 51400-G1 LOCK WASHER, 6 MM ...t 2
7 13632-G1 NUT, MB X T oot 4
8 72529-G01 BAFFLE ... e e 1
9 72514-G01 STUD, M8 X 1 X39IMMLG. ..o 2
10
11 72147-G01 HOUSING MOUNT GROMMET .......c.ooiieieierneree e s e 2
12 23726-G7 SPACER, 9/18" ... ettt e e e 2
13 26671-G01 BOLT AND WASHER, M6 X 1 X330 MM LG ... 2
14 26701-G01 WASHER, 8.5 MM ...t e snne e 2
15
16 72368-G01 AIR FILTER ELEMENT ..ot 1
17 72179-G02 AIR FILTER COVER.... .ot 1
18 72145-G01 LATCH e e e s n e 3
19
20 72146-G02 INLET COVER ...ttt 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LGi....ci ettt 6
22
23 72151-G01 POV HOSE ...ttt s e 1
24 74093-G01 LABEL (WARNING).....cccecreirrenerrre ettt s s e 1

Service Parts Manual

Page B-2



=z
2
o
I
)
©
Vel
(o]
w
=
>
I
)

Service Parts Manual

Page C-1



BODY

Page C-2

Service Parts Manual



{182,183 f—

\\ 86
5%

954 / 956 BODY
COMPONENTS

104 - Includes Items 105 - 109

Front of Vehicle

4P

Page C-3 Service Parts Manual




BODY

Part of Frame i 956 REAR BODY COMPONENTS
]

9

Service Parts Manual

Page C-4



BODY

952 SIDE PANEL COMPONENTS

go Bed Frame
142, 143

Car
/

™
© \@ L
2 < i/ () .-
™ N \\ \ o
)
/L|\ L
//
a;

145, 146

Front of Vehicle
~

Service Parts Manual

Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34142-G** COWL.. ettt e e s sre e e e sen e san e e s nesreeas 1
2 34145-G01 FRONT FLOOR PAN..... oottt e 1
3 34597-G01 INSTRUMENT PANEL ..ottt e s e s 1
4 35410-G01 SUPPORT PLATE (DRIVER SIDE).....cccvririirreereenerernee et sr e s 1
5 35410-G02 SUPPORT PLATE (PASSENGER SIDE) .....cooriiireeiirer e 1
6 34247-G01 BUMPER ...ttt s 1
7 34248-G01 RUBBER BUMPER COVER ......oooiit i 1
8 71037-G02 NAMEPLATE (E-Z-GO) ..cccuritirrereererereceie et s e 1
9 12064-G3 PUSH NUT, 3/18" ...ttt s e 3
10 34758-G01 COWL SPACER ... .ottt s s s r e e 2
11 00891-G1 LOCK NUT, 3/8 = 16 .ottt s e 2
12 00762-G8 SCREW, 5/16 - 18 X 2" LG (STAINLESS STEEL) ..c.cvoovrir s 2
13 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 4
14 01110-G03 WASHER, 5/16" (STAINLESS STEEL) ....ccocieie et 4
15 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 4
16 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 2
17 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 2
18 34176-G01 NEOPRENE WASHER ...t 2
19 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 2
20 34134-G01 ISOLATION STRIP ..ottt et 2
21 14776-G1 "J" TYPE RETAINER ... 4
22 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....ooriiiiieieeeee e e 11
23 34840-G01 HOLE COVER......o ottt s e s e 2
24 34507-G01 HOLE PLUG ...ttt e 4
25 01008-G01 RETAINER ...ttt e s e s nrn e e 2
26 34146-G01 FRONT FLOORBOARD ......coociitieei ettt s 1
27 34614-G01 ACCESS COVER ..ottt e e e e e 1
28 34607-G01 FRONT FLOORMAT ..ottt e e 1
29 34609-G02 FRONT ROCKER PANEL (DRIVER SIDE)........cccocoireenenneeeeeeee e 1
30 34609-G01 FRONT ROCKER PANEL (PASSENGER SIDE) ......cocooiviiiiiieieieeeeeeeeee 1

Service Parts Manual



BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34141-G*™ FRONT HOUSING ....oriiiireer ettt e 1
32 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 10
33 20275-G3 PIVOT SPACER ...ttt e e 6
34 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 6
35 35643-G01 HOLE PLUG ...ttt e 2
36 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 4
37 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 10
38 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
39 27919-G02 ACRYLIC FOAM TAPE (27} .. oot 2
40 27919-G04 ACRYLIC FOAM TAPE (4"} ..ot 1
41 16816-G2 RATCHET FASTENER ..ot 4
42
43 35654-G02 HOUSING BRACKET (DRIVER SIDE) .......oociiiircenee et 1
44 35654-G01 HOUSING BRACKET (PASSENGER SIDE)........cccooniiiienee e 1
45 16705-G11 SCREW, 5/16 - 18 X 7/8" LG (STAINLESS STEEL) .....cccevvrriee s 4
46 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 4
47 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
48 00660-G8 WASHER, 5/16" (STAINLESS STEEL) ....ccocieie et 6
49 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
50 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 4
51
52 34596-G01 PARKING BRAKE COVER........cooiiirieee et 1
53
54 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 4
55 30054-G2 MOLY JACK NUT ..ottt 4
56
57 * SERIAL NUMBER PLATE ...ttt ene s 1
58 10570-G9 RIVET, 1/8" X 11/32" LG (ALUMINUM) ...ccoeirriirrecerr e 4
59
60 33645-G01 LABEL (SAFETY ) ..ottt s 1

Page C-7

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63 34143-G** REAR HINGED HOUSING.........cooi ittt s e 1
64 34147-G01 REAR FLOORBOARD ......coctitiiererie ettt snn e 1
65 34610-G02 REAR ROCKER PANEL (DRIVER SIDE) ......cccerreiirreiirrrcrr e 1
66 34610-GO01 REAR ROCKER PANEL (PASSENGER SIDE)........cccooiiiiiiineeee e 1
67 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 4
68 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 4
69 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 4
70 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 7
71 20275-G3 PIVOT SPACER ..ottt s e 5
72 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 7
73 16705-G10 SCREW, 1/4 - 20 X 7/8" LG (STAINLESS STEEL) ....ccceeviiieieereeeeeeee 4
74

75 34149-G01 FLOOR SUPPORT .....oiiecrete ettt s e 2
76 00715-G1 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 4
77

78 34608-G01 REAR FLOORMAT ...ttt st e s e s nrn e e 1
79 16816-G2 RATCHET FASTENER, 11/16" X 7/8" LG ...oorie e 4
80

81 34978-G01 DRIP SHIELD ...ttt s e s s s 1
82 00789-G1 SCREW, #10 - 24 X 1" LGt e 2
83 00660-G5 WASHER, #10 (STAINLESS STEEL) ....ooiriiirerrierrecreere e 2
84 00739-G1 RUBBER NUT, #10 - 24 ...ttt e s 2
85

86 34197-G02 HINGE ...ttt s e s s sr e e e r e e 2
87 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 4
88 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 4
89 14390-G4 LOCK NUT, 1/4 - 20 ..ottt st s 4
90

Service Parts Manual

Page C-8




BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 34198-G01 HINGE ...t sttt e e s s s e 2
92 34852-G01 HINGE SPACER....... e e 2
93 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)..cccuivcireeee e 4
94 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 4
95 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 4
96
97 34228-G01 HINGE PIN ...ttt s s e e e 2
98 14117-G1 RETAINING RING, 1/4" ..ottt e 4
99
100 34881-G01 LATCH PLATE ...ttt st e 2
101 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....oeocerrereirrircrenenee 4
102 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 4
103
104 | 34884-G01 LATCH ASSEMBLY (INCLUDES ITEMS 105 - 109) ....ooeiiiiiiereeecee e 2
105 | 34432-G01 LATCOH PIN ..ottt et e s se s ne e 1
106 34434-G01 WASHER, 3/8" ...ttt e 1
107 | 34431-Go1 LATCH PLATE ...ttt e 1
108 | 34883-G01 LATCH L e e e e 1
109 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
110
111
112
113
114 34882-G01 LOCKDOWN SUPPORT ANGLE........ccocit i 2
115 00415-G4 BOLT, 1/4 - 20 X1 1/2" LG .oie i 2
116 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 4
117 14601-G5 RIVET, 3/16" X 3/8" LG (STAINLESS STEEL) .....ccecovrreiirrrcrr e 4
118
119 34144-G** REAR STATIONARY HOUSING ......ooociiieieieeeeeeee e s 1
120 34668-G02 BUMPER CAP (DRIVER SIDE) .....cciiiiieee e 1

Page C-9

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 34668-G01 BUMPER CAP (PASSENGER SIDE).......c.ccccornrieirrieerreerrerre e e 1
122 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....ooriiiiieieeeee e e 2
123 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) ......coiiiiieeie e 2
124 71037-G02 NAMEPLATE (E-Z-GO) ..cccuritirrereererereceie et s e 1
125 12064-G3 PUSH NUT, 3/16" ...t s e e 3
126
127 | 34295-G01 GROMMET ..ottt e sre e e e e san e e s nesmeeas 1
128
129 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 4
130 34855-G01 SELF-RETAINING NUT ..ottt e 8
131
132 34611-G01 FOOTREST ...ttt sttt e s e s e 1
133 34700-GO01 RUBBER FLOORMAT ...ttt e s e s 1
134 74132-G01 DECAL (WARNING)......cei ittt s 1
135
136
137 00665-G2 BOLT, 3/8-16 X 1" LG (STAINLESS STEEL)....cevccireeee et 8
138 00653-G1 WASHER, 3/8" ...ttt 2
139 11027-G5 N L I e 1 R 6
140
141
142 34140-G01 SIDE PANEL (DRIVER SIDE) ....coieiiiieeeieee et e 1
143 34140-G02 SIDE PANEL (PASSENGER SIDE).......cooiriirreeereeeereries e 1
144
145 | 34708-G02 UPPER CATCH (DRIVER SIDE).......coi i 1
146 34708-G01 UPPER CATCH (PASSENGER SIDE) .....ccocoiiiecere et 1
147 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 2
148 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 2
149 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 2
150

Service Parts Manual

Page C-10



BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151

152 34706-G01 UPPER LATCH. ..ttt 2
153 00414-G6 BOLT, 1/4 = 20 X 3/4" ..ottt s 4
154 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 4
155 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
156

157 | 34707-G02 LOWER LATCH (DRIVER SIDE) ......oociiirecerneree e s 1
158 | 34707-GO1 LOWER LATCH (PASSENGER SIDE)......ccccooiirrricrrreeesreersre e 1
159 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 2
160 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 2
161 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 2
162

163 34709-GO01 LOWER CATCH (DRIVER SIDE)......coicoiiiecee e 1
164 | 34709-G02 LOWER CATCH (PASSENGER SIDE) .......cocoiiirenee e 1
165 00415-G2 SCREW, 1/4 - 20 X 1 1/2" LGiurrieeerreeecr et e e se e e 1
166

167 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 1
168 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)..cccuivcireeee e 1
169 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 2
170 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 1
171

172 34613-G01 SPECIAL SLOTTED SCREW, 1" LG ..o 1
173 34737-G01 RETAINER ...ttt st s s e e e 1
174 | 34612-G01 CLIP ON RECEPTACLE ... e e s 1
175

176 34841-G01 RETAINER BRACKET ...ttt e s e e s 1
177 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 2
178 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 2
179 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 2
180

Page C-11

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
181 | 35434-G01 | DECAL (SHUTTLE ... cveeeeeeeeereeeeeereeereerseessesesesseeesesssesssseseseeseseseesesesseseseesesesene 2
182 | 35430-G10 | DECAL (IDENTIFICATION - 954)... . vvcroeeeereeseeeessseeeosseseeessesesesseseseseeseseeseseseene 2
183 | 35430-G09 | DECAL (IDENTIFICATION - 956).......occroeeeereesreeseseeesseeesessesesesseseseseeseseesesesene 2
184 | 35430-G11 | DECAL (IDENTIFICATION = 952)......ccereeereeeerereseseeosseseseseesssessesesesseseseeseseseene 2
185
186
187 | 35530-G02 | BATTERY SHIELD (DRIVER SIDE) ... oomeoreeeeeeseseeeosseeeessesesessesesesseseseeseseseone 1
188 | 35530-G01 | BATTERY SHIELD (PASSENGER SIDE) ...ooumoveeeeeeeerseeeeereeseeersesesesseseseeseseseene 1
189 | 00933-G1 BOLT, 1/4 = 20 X 1 1/4" LG evvvvereeeeeereeeeeereeessesseessessssssesessssesesseseseseeseseseessseessseseene 4
190 | 01110-GO1 | WASHER, 1/4" (STAINLESS STEEL) ....rvveererveeseseeesseeeeessesesessessseseeseseeseseseene 4
191 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 4
192
193 | 35378-GO1 | BODY BRACE ..oomrvveeereeeeeeeeeesseeseeseeeseesseessesssessessss s sssesessesesesaeseseseeseseesesssene 2
194 | 01110-GO1 | WASHER, 1/4" (STAINLESS STEEL) ....rvveeereeeseseeesseeeeessesesesseseseseeseseeseseseene 8
195 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 4

Service Parts Manual

Page C-12




BRAKES

36

Front of Vehicle

9 - Includes Items 10 - 12
37 - Includes Items 38 - 40

Part of
Frame

26

Part of
Frame

To Passenger
Side Disc Brake
Assembly

y/ To Driver Side
Disc Brake
Assembly

ltems 19 - 30 are optional

Page D-1 Service Parts Manual




BRAKES

Front of Vehicle

oY

To Master

\ \ \ X 7 ,,/ Cylinder

O\ S e ot
\ \ \_ < /"/i‘ - - \‘\c\
it N S
’ 64 N // S — 56 57
> 58 f 1 N
59 30, 55
™ ToWheel
Cylinder

Rear Axle Tube

Service Parts Manual Page D-2



BRAKES

To Driver Side
Wheel Brake

\CS

Front of Vehicle

78 - Includes ltems 79 - 82

Passenger Side Frame Rail

Page D-3 Service Parts Manual




BRAKES

Front of Vehicle

Axle Tube

93 - Includes Items 95 - 113
94 - Includes Items 95 - 113
108 - Includes Itmes 109 - 113

Service Parts Manual

Page D-4



BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 11039-G1 PEDAL PAD ...ttt st s s 1
2 14269-G1 RIVET, 3/16" X 1/2" LG ..ttt e s e s 2
3 33227-G02 BRAKE PEDAL ...ttt s s e 1
4 70581-G02 FLANGED BUSHING ...t s e 2
5 13197-G1 TORSION SPRING .....ooiiirireierrcrr et e s 1
6 34158-G02 SHAFT, 3 /2" LG ettt 1
7 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) ....c.cooviirirrrrececrceerereees 4
8 70581-G02 FLANGED BUSHING ...t s e 2
9 34124-G01 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 10 - 12) ..ceviiieieeeeeeeeeeeeee 1
10 30297-G3 THREADED ROD ..ot 1
11 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerreccrrec e 2
12 00544-G4 JAM NUT, 5/16 = 24 ... e e e 2
13 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....eii it 2
14 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ot 2
15
16 34157-G01 g T TS S 1
17 34158-G01 SHAFT, 4 7/8" LG ..ottt e 1
18
19 21505-G1 NIPPLE (MALE) (FRONT BRAKES OPTION) .....coooriirreerrerre e e 1
20 34984-G01 BRAKE LINE - COILED (12" COMPLETE WITH NUTS) ......ooierieire e 1
21 21103-G1 BRAKE LINE TEE ...ttt e 1
22 34987-G01 BRAKE LINE (12" COMPLETE WITH NUTS)......oocoiiiiee e 1
23 34985-G01 BRAKE LINE (20" COMPLETE WITH NUTS)....cccocv i e 1
24 11332-G2 TUBE FASTENER BRACKET .....ooiiireeerercererree et 2
25 11456-G1 0 I | TR 2
26 34989-G01 FLEXIBLE HYDRAULIC HOSE..........ooi et 2
27 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...cccovorir e 5
28 34986-G01 BRAKE LINE (8" COMPLETE WITH NUTS).....ccoooirrerreerre e e 1
29 34988-G01 PROPORTIONING VALVE .......ooo et 1
30 34982-G01 REAR BRAKE LINE WITH NUTS (50" COMPLETE WITH NUTS).......cccceveeneen. 1

Page D-5

Service Parts Manual




N

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 32 - 34).....ceorrereccre e 1
32 30293-G2 PUSH ROD, 3 1/8" LGi...ci it 1
33 21508-G1 CLEVIS YOKE ... oottt s 2
34 00544-G6 JAM NUT, 3/8 = 24t e e e e 2
35 14443-G3 CLEVIS PIN, 5/168" X 1" LG .rrieecrreeecr et e e san e csne e 1
36 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ot 1
37 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 38 - 40} ....c.cccvnriiirreererrecereennne 1
38 * MASTER CYLINDER........oootiiiiirerree e e s s 1
39 32768-G1 MASTER CYLINDER BOOT .....cocircieeeee e 1
40 00675-G1 WASHER, 3/8" (STAINLESS STEEL).....cccoceie et 1
41 26469-G01 BRANCH TEE (MALEY) ..ottt s s 1
42 21510-G1 BRAKE LIGHT SWITCH ...t e 1
43 33724-G01 INVERTED FLARE FITTING ..ottt e e 1
44 21503-G1 PLUG (STANDARD BRAKE SYSTEM)......uoiiiiiieene e 1
45 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ......cooiereirrerecrre e A/R
46 00428-G4 BOLT, 3/8 - 16 X 2 1/2" LG .ottt 2
47 00560-G1 WASHER, 3/8" ..ot e 2
48 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
49 21504-G1 BRAKE FLUID (DOT 3) (NOT ILLUSTRATED) .....ccsvrrirreerreernrerer e A/R
50
51 13728-G1 RUBBER BUMPER ...ttt e s e e e 1
52 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ......cooiiiieiceenee e 1
53 00559-G5 WASHER, #10 ...t 1
54
55 21104-G12 BRAKE LINE (55" COMPLETE WITH NUTS)......cocooiiiiie e 1
56 11845-G5 INSULATED CABLE CLAMP, 3/8" ......ceiiieeeeeeeee s e 1
57 00100-G6 SCREW, #10 - 18 X 3/4" LGi...ooeeerreeer et e s ee s se e e 3
58 11332-G2 TUBE FASTENER BRACKET .....ooiiireeerercererree et 1
59 11456-G1 0 I | TR 1
60

Service Parts Manual

Page D-6




N

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 34702-G01 REAR BRAKE LINE ...ttt s e 1
62 34542-G01 REAR BRAKE LINE ...ttt st s s e s e 1
63 33534-G01 HYDRAULIC HOSE, 10 1/2" LG ..ot 1
64 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 1
65
66 34380-G01 PARKING BRAKE ...ttt s 1
67 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ..eocvi it 4
68 00559-G8 WASHER, 5/18" ...t 4
69 11098-G9 LOCK NUT, 5/168 - 24 ...ttt 4
70 34384-G01 BELLCRANK ... ettt et s 1
71 14443-G2 CLEVIS PIN, 5/16" X 5/8" LGi...eeecrrierirerer s sreeere s e s ee s esecsne s 1
72 00559-G8 WASHER, 5/18" ...t 1
73 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ot 1
74 70581-G02 FLANGED BUSHING ... e 2
75 34158-G03 SHAFT, 2 5/8" LGi..riei ettt e nssesne e se e serene s 1
76 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) ....c.cooviirirrrrececrceerereees 6
77
78 34518-G01 PARKING BRAKE LINK (INCLUDES ITEMS 79 - 82)......ccovoiieieeeeeeeeeeeeeee 1
79 34389-G01 CLEVIS LINK ...t e s e e e e e 1
80 28082-G01 EQUALIZER BRACKET ..ottt e eses s ee e san e s ne e 1
81 00963-G01 SPHERICAL NUT, 5/16 - 24 ...t 1
82 00544-G4 JAM NUT, B5/168 - 24ttt e s e s 1
83 34034-G01 BRAKE CABLE ...ttt e s s e 2
84 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....orieiirererrcre e e sr e 2
85 00559-G8 WASHER, 5/16" ..ottt st nnne e 1
86 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ot 2
87 28083-G01 BRAKE COMPENSATOR BUMPER ........coooiiirecrrrcerre e e 2
88
89 34031-G01 CABLE RETAINER BRACKET ... oottt 2
90 XXXXX-XX SHOULDER BOLT (SEE REAR SUSPENSION SECTION FOR P/Nj)............... 2

Page D-7 Service Parts Manual




N

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 | XXXXX-XX | LOCKNUT, 3/8 - 16 (SEE REAR SUSPENSION SECTION FOR PN)............. 2
92
93 | 33725-G0o2 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 95 - 113) .....veoenenn. 1
94 | 33725-G01 | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 95 - 113).......... 1
95 | 21086-G1 TORQUE SPIDER ....cooomvverresveeseseeesseseeeseeseseseeseseseesessesessseesesssesessseesessenes 1
96 | 21087-G1 WHEEL CYLINDER PISTON ...ceoteeeeeeeeeeseeseseseeseseseeseseesessseesesseeeseseeensssenes 2
97 | 21088-G1 HYDRAULIC CUP.....oonvooeoeeeeeseseeeeseseeeeseeessesesessesesesseessesesseeseseseessseesesssene 2
98 | 21089-G1 SEAL et eeeseeeeseseee e ses e s e se e sees e s s e ses s rereseesereeesen 2
99 | 21094-G1 BLEEDER VALVE ...coorvvvereseveseseseesesessesssessesesessesesesseesse e seesesesaessseesessseene 1
100 | 13466-G1 LOWER SPRING ....coveveeereveeeseeeeseseseeseseseesssesseeesesseeesseseseseeseseseesssesseseseenen 1
101 | 21096-G1 SHOE HOLD DOWN ...corvveeeeveeeeeeeeseeeeeeseeeseesesessesesesseeesessesesessesesessesesseses 1
102 | 21097-G1 ADJUSTER ... veeoeeveereeesveesesseesesseessessseseeseseseeseseseeseseesesssesessseseseseenessenes 1
103 | 21098-G1 DUST SHIELD ...ooveeeeeeeeeseveseseseseseseesesessesesesseseses e sse e seesesesaessseesesssene 1
104 | 70669-GO1 SPRING (BLUE) w...corevereseeeeeseseeesseseeseseseesesesessssessesesssseessssesesseseseseessseseeses 1
105 | 70670-GO1 SPRING (YELLOW) ..ceeoeeeveeeeereeeeeeeeseeeseeseeeseeseeessesesesseesesseeeseesesesessesessenes 1
106 | 33726-GO1 BRAKE SHOE........eoooeveeereseveneseseesesesseseeessesesessesesesseessssessesseseseessseesesssene 1
107
108 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 109 - 113) ...... 1
109 | 13460-G1 CURVED LEVER ... . veeoieveeersesereeseseseeseseseeseesseesseesssesesseessssessesseseseeses 1
110 | 13463-G1 SPRING WASHER .......cooreeererereneseeeeseseseeseeeseeseeessesesseessssesseeseseseeses 1
11 | 13462-G1 CLEVIS PIN.ooeooeeeeeeeeeerseseeeseeseseesess e seseseeseseseesseesseeeses s sseseneseeseseseeses 1
12 | 13464-G1 CLEVIS PIN RETAINER ....cevcoreveeseseveeseseseeseeeseesseeseesesseesseseneseeseseseenes 1
113 | 22604-G1 STRAIGHT LEVER ...coooveeeeseveseeeeeseseseeseeeseeseeessesesseesesseseseeseseseeses 2
114
15 | 13468-G1 OLIP e eeeeeee s s s e s oot e s et ees e s st s s s e nees e een e enen 2
116 | 33666-GOT | COLLAR oveereeeeeeseeeeeseeeeeseseeseseseeseseseesseessesssesseeess s s seseseeseseneeseseseeseseesess s 1
117 | 33662-G0T | STUD, 5/16 - 24 X 1 5/8" LG eerrrveereeereerieesreresesreeesesssessesssseessseseesesesseseseesesesene 4
118 | 21562-G1 LOCK NUT, 5/16 = 24 ovooeeeveeeeeeeeeeeeeereeeseesesessesesesseeesesseseseeseseseesssessesesesessrenen 4
119 | 33661-GOT | FLANGE ...oooveeeeeeeeeeseeeeseseeseeeseeseeeseesseesseeseesseessss e s seseseeseseseeseseseeseseesesssene 1
120 | 17953-G2 BRAKE DRUM ...oeeoooeevees e seseseeseseseesssessesssessesssssseesss e seeseseseeseneseessseenesesene 2

Service Parts Manual




N

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 XAXXXX-XX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR PN} ............... 5
122
123 XXXXX-XX RETAINING RING (SEE REAR AXLE SECTION FOR P/N)........coocovnieenieen. 1
124 | XXXXX-XX BEARING (SEE REAR AXLE SECTION FOR P/N)...ccccooreirrere e 2
125 | 21559-G1 WIPER SEAL ...t 1
126 * WHEEL BOLT, 1/2 = 20 ..t 5
127 00518-G8 SLOTTED NUT, 3/4 - 16t e s e san e e e 1
128 00566-G6 LOCK WASHER, 3/4" ... et e e 1
129 33665-G01 WASHER, 3/4" ...t et 1
130 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN]).......coccoiiiriieie e AR

Page D-9 Service Parts Manual




Service Parts Manual

BRAKES

Page D-10



CARBURETOR

N

12 (Pressed In)

1 Includes ltems 3- 18

Page E-1 Service Parts Manual



CARBURETOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G01 | CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 18) covveuvveereeeeeeersereesnenes 1
2
3 26646-G09 MAIN JET (HO2) ... veeeoeveeereereveseseseesesessesssessesesesseesss e sse e ssesesesaessseesessseene 1
4 * (oY= 1101214 (o121 =T0]0) 20 1
5 * PILOT SCREW ...veoooeveeeeeeeeseseveeseseeseseeessesesesseesesseessssesseeseseseessseesesssene 1
6 26649-G05 PILOT JET (H48) vveeoeveeeeereeeeseseeeeseseesesesessesesessesesesssesse e seesesesaessseesessreene 1
7 26841-G01 PLUG «.1oe et eseseseeseseseseseesesesseseses st sesesseeses e sse e seeseseseessseesessrene 1
8 72306-G01 GASKET ooveeeeeeeereeeeveseeeereesesseesseseseseeseseseeseseesessseses s sessesesessesesessereeesens 1
9 72578-G01 NEEDLE VALVE +...cocorveoeeesevesesesesesessesssesseseeesseeesssseesse e seesesesaessseesessseene 1
10 | 72576-Go1 MAIN NOZZLE ... eveeereereoeeseseveeseseseesesesseseeessesesesseesse e neesesesaessseesesssene 1
11 26648-G01 FLOAT et seseseese s seseseeseseseeseses st sesesseeses e sse e seeseseseessseesessrene 1
12 | 26840-GO1 FLOAT PIN. oot veeereeseseseseseesesessesesessesesesseesesseesesseseseeseseseesssaesesssene 1
13 | 26843-Go1 FLOAT BOWL GASKET ..ovvveeeseeeereseeeesseesseseeeseesesesseesse e sseseseseessseesessseene 1
14 | 26844-Go1 FLOAT CHAMBER........vevcoeveveseseveeseseeeesssessesesessesesesseesse e seesesesaessseesessseene 1
15 | 26839-GO1 BOWL SCREW. ......ceoorveeerereeeeseseseeseseeseseeessesesesseesesseessesssesesseseseessseesesssene 1
16 | 26838-GO1 BOWL GASKET «..veeooeveeereeeveseseseseseeseseeessesesesseesesseesessesseeseseseessseesesssene 1
17 . DRAIN SCREW ..o eesevesesesesesessesesessesesesseesesseesse e ssesesesaessseesessreene 1
18 | 26650-GoO1 VENT TUBE ..o veeeeeveeeeeseeesesseeses e ssesesesseseseseeseneseeseseesessseesesseesesseensssenes 2
19
20 | 26646-G01 | MAIN JET (#88) (FOR ELEVATIONS OF 3000 FT - 6000 FT).....covvverereeerernenn. 1
21 | 26646-G08 | MAIN JET (#86) (FOR ELEVATIONS OF 6000 FT - 10000 FT)....ocvverereerernenn. 1
22
23 | 26726-G01 | CARBURETOR MOUNT GASKET......ooeioeveeeseereereeesessesesseeesesssesssseseseesereseesens 2
24 | 72311-GO1 | CARBURETOR INSULATOR .....corvveemrererereeeereseeeeseeeseesesesresesesseesessesesesseseseeses 1

Service Parts Manual Page E-2



CARGO DECKS AND HITCHES

N

6 - Includes ltems 7 - 11

954 CARGO DECK COMPONENTS

Page F-1 Service Parts Manual



CARGO DECKS AND HITCHES

S[JIY8A jo juoiS

09 - 9G sws)| sspnjou] - g9
v¥ - Oy swe)| sepnjou| - 6€

S1ININOdNOD ¥O3Ad OBVHVYD ¢56

A1GIN3SSY HO1V
Y030 A4dvMHOA

Page F-2

Service Parts Manual



CARGO DECKS AND HITCHES

952 STAKE SIDES (OPTIONAL)

SN
Q

LI

Bed Frame

88 o1
87 92
93
Rear Frame 101 96
Crossmember
100
</98 99
g wa
Y
g

Rear Frame 113
Crossmember

WY WY

\

Front of Vehicle

"

OPTIONAL HITCHES

103 - Includes ltems 104 - 107

Page F-3

Service Parts Manual




N

CARGO DECKS AND HITCHES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34621-G01 BED FRAME ...t s 1
2 35621-G01 CARGO DECK (INCLUDES ITEM 3) ...t 1
3 01048-G01 TEE NUT, 174 = 20 it 8
4 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 8
5 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocovrrierreree e 2
6 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 7 - 11) .ot 1
7 34432-G01 LATCOH PIN ..ottt et e s se s ne e 1
8 34434-G01 WASHER, 3/8" ...ttt e 1
9 34431-G01 LATCH PLATE ...ttt e 1
10 34433-G01 LATCH L e e e e 1
11 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
12
13
14
15 34298-G03 HINGE (DRIVER SIDE)......iioiiririeeerceie et e s 1
16 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 1
17
18 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 2
19 34176-G01 RUBBER WASHER.......oo et 2
20 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 4
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 2
22 30036-G1 RUBBER WASHER ... .ottt s s s s e 2
23
24 34711-G01 BED FRAME SUPPORT .....coiirerirre ettt s e 2
25 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ....oocciriereeieee e 2
26 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 4
27 00438-G8 BOLT, 5/16 - 18 X 1" LGttt e 2
28
29 34776-G01 STAKE SIDE (DRIVER SIDE) ..ottt e 1
30 34776-G02 STAKE SIDE (PASSENGER SIDE).......ccoiiiieieeeceeee e 1

Service Parts Manual




CARGO DECKS AND HITCHES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 32802-G1 WOOD SPACER ...oo.eveeeoeeeveeeseeeseeeeseeseveresesesseseseeseveresesesseseseseesesmesesesseeesessenes 4
32 | 00130-G9 SCREW, #10 - 13 X 1 1/8" LGioeereeeeeeeseeeeeeeseseseeseseseseseeseseeseseeseessssesesseseseessen 4
33
34 | 34616-G01 | BED FRAME ...oooveoeoeeeeeeeeseeeeeeoeseseeeeseseseseesesesseseseeseeeseseeesesseseoseesessesesseseree s 1
35 | 35621-G01 | CARGO DECK (INCLUDES ITEM 36) .....coocommiveeeeeeereeereseerereeesereseesessssereessen 1
36 | 01048-Go1 TEE NUT, 1/4 - 20 eoveeeeeeeeeeeeeeeeeeeeseeseeesseseeseseeseesssessesesesseesseseseseesenesneees 8
37 | 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) -...vveeeemevereeeeeereeeressseereeesen 8
38 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ovvecoeeeeeeeeeereesesereeeesesserereesene 2
39 | 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 40 - 44) ......vveeeeeeeeeeeseeeneeeeseseeeereeseen 1
40 | 34432-Go1 LATCOH PIN oo ees e eeese s ees e esesssessees e seseeseseseeene e seenenes 1
41 | 34434-Go1 WASHER, 3/8" ...ecoroevveoeeeeeeeereseeeereeseesesessesesseseeseesssessesesesseseeseseseesenesneons 1
42 | 34431-Go1 LATOH PLATE ..o eeesere s s sesesesessesesesseseseseeeneeeesessenes 1
43 | 34433-Go1 LATCOH oo s ees e eeese s ees e s ss s sees e sesseseseeseeene e seenenes 1
44 | 14390-G1 LOCK NUT, 3/8 = 24 ..o seeeeeeeseeseseseesseessesesesseseseesseene e seenenes 1
45
46
47
48 | 34298-G03 | HINGE (DRIVER SIDE)......oooeeeiioeeeeeesseeseeeesesseseseesseessesesessesssesesesseeesessessseseen 1
49 | 34298-G04 | HINGE (PASSENGER SIDE) ......oiveeeeooeeeeeeresmerereeseeessesesessesereesesesessesesseseseesene 1
50
51 | 35620-G01 | FORWARD CARGO DECK (INCLUDES ITEM 52)......ooceereeeereereereressesereeseen 1
52 | 01048-Go1 TEE NUT, 1/4 - 20 eoveeeeeeeeeeeeeeeeeeeeseeseeesseseeseseeseesssessesesesseesseseseseesenesneees 8
53 | 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) -...vveeeemevereeeeeereeeressseereeesen 8
54 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ovvecoeeeeeeeeeereesesereeeesesserereesene 2
55 | 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 56 - 60) ......ovveeereereeeereeereeeeresseseresenn 1
56 | 34432-GO1 LATCOH PIN oo ees e eeese s ees e esesssessees e seseeseseseeene e seenenes 1
57 | 34434-GoO1 WASHER, 3/8" ...ecoroevveoeeeeeeeereseeeereeseesesessesesseseeseesssessesesesseseeseseseesenesneons 1
58 | 34431-GO1 LATOH PLATE ..o eeesere s s sesesesessesesesseseseseeeneeeesessenes 1
59 | 34433-Go1 LATCOH oo s ees e eeese s ees e s ss s sees e sesseseseeseeene e seenenes 1
60 | 14390-G1 LOCK NUT, 3/8 = 24 ..o seeeeeeeseeseseseesseessesesesseseseesseene e seenenes 1

Page F-5

Service Parts Manual




N

CARGO DECKS AND HITCHES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 34298-G03 HINGE (DRIVER SIDE)......iioiiririeeerceie et e s 1
65 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 1
66

67 34615-G01 BED FRAME SUPPORT .....coiirerirre ettt s e 1
68 34711-G01 REAR BED FRAME SUPPORT ......ooiiiriie e 2
69 34435-G01 DECK SPACER ... .o et 2
70 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL).......cerviiiirieeeeeeeeeee 2
71 00660-G8 WASHER, 5/16" (STAINLESS STEEL} ..c.cerveeeirererirererece e 2
72 30036-G1 RUBBER WASHER.......oo et 2
73 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 2
74 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 2
75 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 6
76 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 4
77 00715-G1 BOLT, 5/16 - 18 X 7/8" LGi...eei ettt 4
78 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 4
79 34176-G01 RUBBER WASHER.......oo et 4
80 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..c.cvrovrir s 2
81 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 4
82 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
83

84 34523-G03 STAKE SIDE, 44 1/2" (REAR).....coiierrerieerer e scenne st sen e e ene s 1
85 34775-G02 STAKE SIDE, (DRIVER SIDE) ......oiiiiieieeeeeeeeece et 1
86 34775-G01 STAKE SIDE, (PASSENGER SIDE).......ccoiiiiieeeceee e 1
87 32787-G1 RAIL POCKET ....ciiietirererecrre ettt e e st ee e e s 8
88 32802-G1 WOOD SPACER ...ttt 8
89 00130-G9 SCREW, #10 - 13 X 1 1/4" LGt e 8
90 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ottt 32

Service Parts Manual




CARGO DECKS AND HITCHES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 32
92 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......oorcireeee e 32
93 00532-G1 NUT, 174 = 20 oottt s e e e 32
94
95 30817-G1 PINTLE HITCH ...t e 1
96 33805-G01 BACKING PLATE ... oottt s e 1
97 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)....cccovrrreerreerrecrre e e 2
98 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) .....cocovvrieerreerre e 6
99 00665-G4 BOLT, 3/8-16 X 1 1/2" LG (STAINLESS STEEL).....cocceeiiirieeeieeeeeeeeeeeee 4
100 00653-G1 WASHER, 3/8" (STAINLESS STEEL) .....coiiieiiieieeeeeeeee e 4
101 11027-G5 LOCK NUT, 3/8 = 16 .ottt s e 2
102
103 33731-G01 ‘E’ HITCH ASSEMBLY (INCLUDES ITEMS 104 - 107).cccceciiieieieeee e 1
104 | 33730-GO1 HITCH e e s 1
105 | 30838-G1 PIN e e e 1
106 30843-G1 COMPRESSION SPRING .....oeeii it esee e 1
107 10686-G8 SLOTTED PIN, 3/16" X 1 1/2" LG...eiriieeieeeceeee et 1
108 | 33805-GO1 BACKING PLATE ... oottt s e 1
109 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)....cccovrrreerreerrecrre e e 2
110 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) .....cocovvrieerreerre e 6
111 00665-G4 BOLT, 3/8-16 X 1 1/2" LG (STAINLESS STEEL).....cocceeiiirieeeieeeeeeeeeeeee 4
112 00653-G1 WASHER, 3/8" (STAINLESS STEEL) .....coiiieiiieieeeeeeeee e 4
113 11027-G5 LOCK NUT, 3/8 = 16 .ottt s e 2

Page F-7

Service Parts Manual




CARGO DECKS AND HITCHES

Service Parts Manual Page F-8



CLUTCH

ice Parts Manual

Serv

Page G-1



N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

CLUTCH

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH ..ottt e s e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG ..ot 1
4 00566-G2 LOCK WASHER, 7/16"..... ittt s e 1
5 25757-G1 PILOT WASHER ...ttt s e 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cvorieicrre e 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).....cccverrrirerrreeerrenecrenenees 1
9 00979-GO01 SCREW, #10 - 24 X 7/8" LGi..ceceieeeeeeeeec et 3
10 26479-G01 RAMP BUTTON ..ottt s s s e e 3
11 * CAM ettt e e 1
12 24600-G1 SPACER, 1 1/2" ettt 1
13 26304-G01 COMPRESSION SPRING ......ooiiiiiiieicieteeeee e 1
14 * SHEAVE AND POST ...ttt e 1
15 27270-G01 HEAVY DUTY RETAINING RING .......cccoi i 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ...t 1
18 00565-G8 LOCK WASHER, 5/18".....cc et 4
19 25756-G1 RETAINING WASHER ..o 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ..oeiiirceereecenrere e e 1
21
22
23
24 26952-G02 DRIVE CLUTCH (HIGH ALTITUDE) ....covt et 1
25 25632-G03 DRIVEN CLUTCH (HIGH ALTITUDE)

(INCLUDES ITEMS 8, 12, 14, 15, 26, 27) ..oecei e 1
26 * CAM e e e e e 1
27 25612-G1 COMPRESSION SPRING .....oeeii it esee e 1

Service Parts Manual

Page G-2




DIRECTION SELECTOR

Part of Frame

Mounts to
Rear Axle

Service Parts Manual

Page H-1



N

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 34172-G01 BRACKET ...ttt s e s s se e se e e e n e e 1
3 25664-G1 BUSHING ... .ottt s 1
4 34170-G01 SHAF T et e e s e e s e s ne e 1
5 25745-G01 DIRECTION SELECTOR CAM ..ottt e 1
6 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s e 1
7 72400-G01 SHIFTER CONTROL CABLE........oioireerrr e et 1
8 34168-G01 SHIFTER ARM ...ttt st s e s e san e s e 1
9 23176-G1 CLEVIS PIN, 3/168" X 7/18" ..ottt e 2
10 10387-G8 COTTER PIN, 1/18" X 3/4" LG ..ottt 2
11 10606-G6 MICRO SWITCH ...ttt s e 1
12 27151-G01 SPACER ...t e e e e 1
13 00645-G2 SCREW, #6 - 32 X 1 1/4" LGttt 2
14 00565-G3 LOCK WASHER, #6 .....ccee it 2
15 00525-G5 NUT, #6 - 32 .o st e e s 2
16 00559-G3 WASHER, #6...cee ettt e e e e e 2
17 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) .....coiieeeececeeee et 2
18 00567-G3 LOCK WASHER, #6 .....ccee it 2
19 00532-G6 NUT, B/8 = 24 .. e 1
20 00544-G6 JAM NUT, 3/8 = 24 ...ttt e s e s 1
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 3
22 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 3
23 23726-G5 SPACER, 1 1/8 ..ottt e s s se e e 2
24 25727-G01 CUP WASHER, 1/4" ...ttt e s se e e 4
25 27764-G01 SPRING ... e e 2
26 11098-G7 LOCK NUT, #10 - 24 ..ottt 2
27 72099-G01 SHIFTER CONTROL PIVOT ..ot e e secsne s 1
28 34159-G01 WIRING HARNESS. ...ttt 1
29

30 26830-G01 LOCK NUT, M8 X 1.25 ...t 1

Service Parts Manual



N

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 3
32 14390-G4 LOCK NUT, 1/4 - 20 ..ottt st s 3
33 11989-G1 KINOB ...ttt st e s sr e e e e e r e 1

Page H-3

Service Parts Manual




Service Parts Manual

DIRECTION SELECTOR

Page H-4



ELECTRICAL

13 - Includes Items 14 - 19

Page J-1

Service Parts Manual




ELECTRICAL

BLK to Gas Gauge Ground
SO

R N\
\\\\\\\\\\» RED to MS-1

N
“/\ BLU to MS-1

:% ORN to MS-2
ORG to MS-2

,@ BLU/WHT to Gauge Light

\O BLU to Ignition Switch

W WHT to Oil Light

“YEL to Oil Light

y RED to 12V at Solenoid

ORG to
Reverse Buzzer Red

BLK to
Reverse Buzzer Black

RED to
Solenoid Coil

Negative Ground

T WHT to
Oil Sending Unit

WHT/YEL to
Gas Tank Sending Unit

23
Control Harness

BLKto
Gas Tank Sending Unit

Service Parts Manual

Page J-2




ELECTRICAL

31 - Includes ltems 32 - 54

©)

59

32

53 52\<@

BLK/WHT from Ignitor

G
3 BLK from
» ( Solenoid
1 BLK from

50 voltage Regulator

P
e
BLK
/L5

RED from Control ®

Harness 46 AN
ORN/WHT @ 45 29
from Ignitor &

(=)

\.4"\

2

Harness

RED from 140

Ignitor Plug

RED from
Voltage
Regulator

WHT/YEL to YEL @7
@
from Accessory 44 ‘ N/
WM SR &

Battery
Terminal

BLK from
Ground
Post

/

Page J-3

Service Parts Manual




ELECTRICAL

~ -

85 - Includes Item 86
88 - Includes Items 89 - 94

Service Parts Manual

Page J-4



ELECTRICAL

103 - Includes Item 104
96 - Includes ltem 97

100

Steering
Column

106 105 Floormat

Floorboard

= HORN SWITCH INSTALLATION

Connected to
Accessory Wiring
Harness

WHT Ground

~—== ]
BRN (without Turn Signal) <
WHT (with Turn Signal) Left
YEL (with Turn Signal) Right

TAIL LIGHT INSTALLATION

Page J-5

Service Parts Manual




ELECTRICAL

DRIVER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

60 WHT/BLU to Ignition

WHT/YEL to Fuse
Block (Spare) 4

GRN to State of
Charge Meter
(electric vehicle)

BLK (Ground) -
to State of Charge
Meter (electric vehicle)

p WHT/BLU to Ignition

uY / % YEL to Hour Meter
{

) BLK (Ground)
to Hour Meter

BLK (Ground) to Turn Signal

PASSENGER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

BLK (Ground) to Turn Signal

WHT/BLU to Turn Signal
RED to Turn Signal

WHT/BLU to Turn Signal
GRN to Turn Signal

RED to Turn Signal Switch

WHT/GRN from Fuse Block to Horn Switch
WHT/GRN from Horn Switch to Horn

. BLK to Horn

WHT/GRN from Horn Switch to Horn

_/& Connector to Brake Light Switch

‘ BLK to Battery Negative (-) Terminal

¥ WHT/YEL to Fuse Block (Spare)
Yy WHT/GRN to Fuse Block (Horn)

# WHT/BLU to Fuse Block (Lights)

" RED to Fuse Block (Turn Signal Switch
or Brake Light Switch)

GRN to +36 VDC
(from State of Charge Meter)
(electric vehicle)

)

YEL to Solenoid
(from Hour Meter)

[

113
114

~J BLK (Ground) to Tail Light (BLK)

\9? BRN to Bra
WHT/BLU
to Tail light
(WHT)

”BRN to Brake Light (RED)

\  -OR-

“"WHT to Turn Signal (RED)

DRIVER SIDE

ACCESSORY HARNESS

BLK (Ground) to
Tail Light (BLK)

YEL to Turn Signal (RED)

ke Light (RED)

-OR- /

to Tail light
(WHT)

PASSENGER SIDE

Service Parts Manual

Page J-6



ELECTRICAL

PASSENGER SIDE

116 117 118

DRIVER SIDE
118 117
\ /

\ /

/

[& (e8]

\
\
O
\

RED| | BLK
BLK || WHT/BLU BLK||WHT/BLU

T j

Cowl

Page J-7

Service Parts Manual




ELECTRICAL

136 Includes ltems 137 - 142

— HOUR METER AND IGNITION SWITCH ==

Accessory
Harness

FUEL GAUGE, LOW OIL
LIGHT, AND KEY
SWITCH DETAIL

Accessory
Harness

YEL

141

Solenoid

— HOUR METER CONNECTION

Service Parts Manual

Page J-8



ELECTRICAL

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34037-G01 BATTERY TRAY ...t s 1
2 00428-G8 BOLT, 3/8 - 18 X 3" LGi...eee ittt 2
3 00560-G1 WASHER, 3/8" ...ttt 4
4 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 2
5 34750-G01 T OLIP et e e e e s e 1
6 24775-G1 12 VOLT BATTERY (STANDARD) ....oiioeiieeeeee e 1
7 24775-G2 12 VOLT HD BATTERY (HEAVY DUTY) (OPTIONAL) ....ooevrierrrecereerrereeeenes 1
8 72101-G01 BATTERY HOLD DOWN ....ccctiiririrrerceie et s e 1
9 00561-G8 WASHER, 5/16" ..ottt st nnne e 1
10 00565-G8 LOCK WASHER, 5/18".....cc et 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 1
12
13 70574-G02 FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 14 - 19) oo 1
14 34221-G01 MOUNTING PLATE ... e 1
15 22674-G1 FUSE BLOCK ...ttt e s ee e san e e s ne e 1
16 73290-G02 BUZZER, CONTINUOUS TONE .....c.coociirreierericrerree e sre e 1
17 00138-G4 SCREW, #6 - 32 X 1/2" LG ..ot 4
18 00565-G3 LOCK WASHER, #6 ......coooieieeeie e e 4
19 00525-G5 NUT, #6 - 32 s s 4
20 00933-G1 BOLT, 1/4 - 20 X 1 1/4" LG oottt e 2
21 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 2
22 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 2
23 34464-G01 WIRE HARNESS (CONTROL) ....cccuirereierrreeesrrerersre e ees e 1
24 31539-G1 WIRE TIE (NOT ILLUSTRATED) ....coovt it 10
25
26 34324-G01 STANCHION. ...t er e r e e 1
27 00428-G8 BOLT, 3/8 - 16 X 3" LGi..eeociriiirrerer et 1
28 00560-G1 WASHER, 3/8" ...t e s 1
29 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 1
30

Page J-9

Service Parts Manual




N

ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 27740-G02 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 54) .....ccccocvvevnnnne. 1
32 * ELECTRONICS PLATE ... .ottt 1
33 27739-G01 VOLTAGE REGULATOR ...t 1
34 00650-G7 WASHER, 1/4" ...ttt e 1
35 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL)......ccceccvvvrrrerrreeerrerecrenees 1
36 00532-G1 NUT, 174 - 20 et 1
37 72562-G01 IGNITOR ..o s e e ne e s 1
38 00650-G7 WASHER, 1/4" ...ttt e 2
39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 2
40 00532-G1 NUT, 174 - 20 et 2
41 73341-G01 SOLENOID .....eiieireeerrer ettt 1
42 * LOCK WASHER, 5/16" ..o e e sn e e e 2
43 ¥ JAM NUT, B5/168 - 24ttt e s e s 2
44 12914-G1 FASTON TAB ...ttt 2
45 * LOCK WASHER, #10 ..oeeiireiier e e s 2
46 * NUT, #10 - 32 e 2
47 00650-G7 WASHER, /4" ...t 2
48 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 2
49 00532-G1 NUT, 174 = 20 et 1
50 12914-G2 FASTON TAB ..ottt et e ses e e e se e e ene e 2
51 00650-G7 WASHER, /4" ...t 1
52 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 1
53 00532-G1 NUT, 174 = 20 et 1
54 25978-G56 18 GA WIRE (BLACK 5 3/4™) ...t s e 1
55 72003-G01 SPACER .. et e e e 1
56
57 72004-G01 COVER . ..ttt s e sr e e e e san e ne e 1
58 11845-G7 INSULATED CABLE CLAMP, 1/2" ...o.eriiereeer ettt 1
59 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 3
60

Service Parts Manual

Page J-10




ELECTRICAL

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
61 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG c.ecorrveeeoeeeereeresesveeeessesereesesessesesessessseeseseseesesessesereesene 1
62 | 11027-G2 LOCK NUT, 1/4 = 20 ..o eeeeeeseeeeeeeseseseeeeeeseeseseesesessseeseseess e seeese s ene s 2
63 | 11845-G7 INSULATED CABLE CLAMP, 1/2" .....cooeoeeeeeeeeeeeeeeeeeseeseseeeeseneseeeesseseseeessesenees 1
64
65 | 25976-G12 | 14 GA WIRE (BLACK 10", ELECTRICAL PLATE - GRD).....vvoeerereeeeereerererene 1
66 | 20294-G3 GROUND CABLE.........ecoooeeeeeeseseeeeeeesseess e seseseeseseeese s seseeseseeseessseeseseese s 1
67 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG .u-eeveeeeerereeeseesereseseeseseeseseseseesessesesesessessssesesssserenssen 1
68 | 25972-G54 | 6GA WIRE (BLACK 13", B- - GRD)..oooeroeveeerrerereeseeeseeoesesseseseseseseeseseseesereesene 1
69 | 25972-G53 | 6GA WIRE (BLACK 24", Bt - SOL) cooeercreeeereeeeeeeeseeesseoesesseseseseseseeeeseseessseseen 1
70 - SCREW, 5/16 - 18 X 1 1/8" LGieeeerreeeeeeeseeeseeeereeeeeereesseesseesesseseseeseseseeoesesseneseseee 2
71 * LOCK WASHER, 5/16" .....corveeeeseeeereeresessereesseseseesesessssesessessseeseseseesesessesereesene 2
72 * LU TR T R 2
73
74
75 | 25977-G36 | 16 GA WIRE (RED 42", SOL - FUSE BLOCK) w....ecoureeeeereerereeseereeeseseesereessen 1
76 | 25972-G52 | 6 GA WIRE (BLACK 27", SOL = F2)..oooeomeveeerseerereereseeseoesessesereseseseeeesesseseresene 1
77 | 16563-G1 RUBBER BOOT ...eeveeoeee oo eeseeeeseseseeeeseseeseseesesesssseeessese e sesesesseeseesesenesseneseenes 1
78 | XXXXX-XX | STARTER/GENERATOR (SEE STARTER/GENERATOR SECTION)............... 1
79 | 25887-G01 | 6 GA WIRE (BLACK 6", F1 = A2)....ovvveeeeeeeeeseerereeseseeeeoesesseeereseseseeeesessesereesene 1
80 | 34219-G01 | WIRE HARNESS (ENGINE CONTROLY ..occormmoveeereeereeoesesserereseseseeeeseseesereesene 1
81
82 | 17618-G1 WIRE TIE wocoooeeeeeseeeeeeeeeeeeseeessees e s se s eees e esese s sees e seseeseseseeess e seenenes 4
83 | 26676-G01 | FLANGED BOLT, M8 X 1 X 23 MM LG ....oeeormmereeeereeeneeoeseeserereseseseeeeseseesereesene 1
84
85 | 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 86).......vveeeeeerreeeresserereseen 1
86 | 26707-Go1 BOLT AND WASHER, M5 X 0.8 X 10 MM LG ...vcveereereeeeeeneeeeeeseeeneeseenene 2
87
88 | 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 89 - 94) ....oooooreeeereereree 1
89 - oYo )| SOOI 1
90 - SOREW.. oot eeeeee e s eee e s seese s s e es s eseseseeseeene e seeneees 1

Page J-11 Service Parts Manual



ELECTRICAL

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 * SPACER ...t e e e e e e 1
92 * LOCK WASHER ...t 1
93 * U T e st e s ee e e e e e e r e e 1
94 * L PP 1
95
96 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 97) ..ottt s s 1
97 21640-G1 TURN SIGNAL FLASHER ...t e 1
98 19344-G1 VINYL ELECTRICAL TAPE ......crore et e A/R
99
100 32675-G3 STEERING COLUMN COVER.......oi i 1
101 18392-G1 15 AMP FUSE ... e 1
102
103 17318-G1 HORN SWITCH (INCLUDES ITEM 104) ....cocoiiiieeee et 1
104 17318-G2 HORN SWITCH CAP AND NUT ... 1
105 19233-G1 PLATE (HORN LABEL) .....oriiiiriieereie et e 1
106 71055-G01 RIVET, 3/16" X 1" LG {(ALUMINUM) ....ooriirirrerr e 2
107 | 27068-GO1 BO O e e e e e n e 1
108 | 31539-Gi WIRE TIE .ottt ettt e s e s e e s e 1
109 32860-G1 HORN ...t sttt s e s e s e ne s 1
110 18392-G1 15 AMP FUSE ... e 1
111 32739-G2 STOP/ TAIL LIGHT ..ttt 2
112
113 34598-G01 WIRE HARNESS (ACCESSORY ...t 1
114 31539-G1 WIRE TIE ..ottt e e e s e 10
115
116 74004-G01 HEADLIGHT BULB, REPLACEMENT ...t A/R
117 74005-G01 MARKER LIGHT BULB, REPLACEMENT ........ccoooirrierreerre e e A/R
118 74008-G01 TURN LIGHT BULB, REPLACEMENT ......oioiiiirerreerrecere e A/R
119 74001-G01 LIGHT BAR .ottt s e s s n e e 1

Service Parts Manual Page J-12



ELECTRICAL

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 00114-G6 SCREW, 1/4 - 14 X 3/4" LG...uerieeireeer et e e 4
121 18392-G1 T5 AMP FUSE ...ttt s e s e e s 1
122
123 33639-G01 IGNITION SWITCH WITH LIGHTS (STANDARD) ....c.ceviirrricrrreceir e 1
124 | 33783-G01 KEYLESS IGNITION SWITCH (OPTIONAL) .....coiiirrieerreerre e e 1
125 00568-G6 LOCK WASHER, 3/4" ... oottt e 1
126 17137-G1 FACE NUT, 3/4 = 20....ci et ser e s s s e 1
127
128 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
129 71131-G01 DECAL (SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH LIGHTS ......... 1
130 33623-G02 RIVET, 3/16" X 3/8" LG ..eeeire et et 2
131
132 21553-G1 FUEL GAUGE ... oottt 1
133 23474-G1 INDICATOR LIGHT ...ttt e s e s 1
134 | 25978-G122 [ 18 GA WIRE (RED 6")....c.eirreeree et 1
135
136 34886-G04 HOUR METER KIT (OPTIONAL) (INCLUDES ITEMS 137 - 142) ......cccevuennee. 1
137 | 33633-G03 HOUR METER ...ttt 1
138 | 34851-G01 CONSOLE INSERT PLATE ..ot ee e 1
139 33623-G01 RIVET, 3/16" X 1/4" LGi.c.ereeee ettt 2
140 17902-G1 TAB ADAPTER ...t 1
141 25978-G231 18 GA WIRE ( WHT/YEL, 36" LG} ..corieiieieeecene e 1
142 25978-G344 18 GA WIRE (RED/WHT, 10" LG) «ecvrverier e e e 1

Page J-13

Service Parts Manual




Service Parts Manual

ELECTRICAL

Page J-14



ENGINE AND MUFFLER

1 - Includes ltems 2 - 37

—
(6]
)

@@«n(@
—
\‘

N

Ve

N \ ? ri/ 28

- L g
\

/i
i L
T

Page K-1

Service Parts Manual



ENGINE AND MUFFLER

ENGINE MOUNTING COMPONENTS

Page K-2

Service Parts Manual



ENGINE AND MUFFLER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC (INCLUDES ITEMS 2 - 37)..ccciieirrieerireerre e e 1
2 26631-G01 TIMING BELT COVER GROMMET .......cociiiie et 1
3 26727-G01 CARBURETOR / AIR BOX GASKET ...t 1
4 72514-G01 STUD e et s 2
5 25523-G3 SPARK PLUG (NGK BPR4ES - RESISTOR) .....c.ccecrirrrirrrrcer e A/R
6 25523-G2 SPARK PLUG (NGK BP4ES) .......cociiieieeceeee et 2
7 26733-G01 SPARK PLUG WIRE SET ..ottt e 1
8
9 72305-G01 IGNITION COIL BRACKET ...ttt s 1
10
11 XAXXXX-XX CARBURETOR

(SEE CARBURETOR SECTION FOR PART NUMBER).......cccccoevnerienenee X
12
13 26600-G01 VALVE COVER ...ttt 1
14 26719-G01 VALVE COVER GASKET ....ooiiiiieste et nree e 1
15 26676-G01 FLANGED BOLT, M6 X 23 MM LGi.....occirricerereerernce e s 6
16
17 26601-G01 OIL FILLER CAP.....oeeeeee st 1
18 26720-G01 FILLER CAP ‘O’ RING ..... oot 1
19
20 72019-G01 MUFFLER ...t 1
21 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .......cocceiiiiiiie e 2
22 25531-G1 EXHAUST GASKET ... 1
23
24 00438-G8 BOLT, 5/16 - 18 X 1" LGi..eiieiirerericrerer e e s sn e e e 1
25 00565-G8 LOCK WASHER, 5/18" ... oot 1
26 00642-G8 WASHER, 5/16" .....eiieeieeeeeeee s s 1
27
28 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...vvrerier et e e ene e 2
29 00565-G8 LOCK WASHER, 5/18" ... oot 2

Page K-3

Service Parts Manual




N

ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 26630-G01 TIMING BELT COVER.....o et 1
32 26626-G01 TIMING BELT ... e s e s e 1
33 26678-G01 BOLT, M6 X 1 X 12 MM LGi..criieiiirirreerrecerer e e 3
34

35 26591-G01 OIL FILTER . ettt et e e s e 1
36 26710-G01 OILFILTER ‘O RING ..ottt e 1
37 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG.....covovirier e 3
38

39 72010-GO1 FRONT ENGINE MOUNT ...t 1
40 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG .ottt s e 2
41 00566-G2 LOCK WASHER, 7/16"..... ittt s e 2
42 00922-G3 WASHER, 7/16" ..ottt et 2
43

44 27432-G02 ENGINE GUARD.....cccoriecreer et s e 1
45 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG .ottt s e 4
46 00566-G2 LOCK WASHER, 7/18".....c oottt 4
47 00922-G3 WASHER, 7/16" ..ottt et 4
48

49 72011-G01 REAR ENGINE MOUNT ..ottt 1
50 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGt 2
51 00566-G2 LOCK WASHER, 7/18".....c oottt 2
52 00922-G3 WASHER, 7/18" ..ot 2
53

54 72044-G01 MOUNT BRACKET ..ottt s e 1
55 00428-G6 BOLT, 3/8 - 18 X 2 3/4" LG ...ceiceieeeeeieeeeeee et 2
56 00643-G1 WASHER, 3/8" ...t e s 2
57 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 2
58

59 00430-G4 BOLT, 3/8 - 18 X 4 1/2" LG ..ooi it 1

Service Parts Manual




ENGINE AND MUFFLER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 15121-G1 WASHER, 3/8" ...t e s 1
61 72050-G01 PLASTIC WASHER, 5/8" X 2 1/4" ...ttt 4
62 72051-G01 WASHER, 5/8" ...ttt st 2
63 72015-G01 ISOLATION MOUNT ....coiiiirereece e erersre e et ee e e 1
64
65 72051-G02 WASHER, 3/8" ...ttt 1
66 11098-G5 LOCK NUT, B/8-16 ...ttt e s e 1
67
68 75048-G01 SPACER .. et e e e 1
69 72017-GO1 AXLE BRACKET ...ttt st s nnne e 1
70 26826-G01 LOCK WASHER, 8 MM ......iiiiiiiirrercrie et e 2
71 26827-G01 NUT, M8 X 1.25 MM ..ot 2
72 00439-G2 BOLT, 5/16-18 X1 1/4" LG ..ot 1
73 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..corciiciiree e 1
74
75 XAXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)..........c.c........ X
76 XXXXX-XX ‘U BOLT (SEE REAR AXLE SECTION FOR PART NUMBER).........ccccccvrernene. X
77 XXXXX-XX WASHER (SEE REAR AXLE SECTION FOR PART NUMBER).......cccccovienienne X
78 XAXXXX-XX NUT (SEE REAR AXLE SECTION FOR PART NUMBER).......c.ccocovirieceenene. X

Page K-5

Service Parts Manual




Service Parts Manual

ENGINE AND MUFFLER

Page K-6



FRONT SUSPENSION AND BRAKES

- Includes ltems 2 - 43

- Includes ltems 4 and 9 - 11

- Includes ltems 33 - 37

- Includes Iltems 64 - 134 and 32 - 43
- Includes ltems 66 and 74 - 76

Part of Frame

A

of Frame

@

X

Page L-1

Service Parts Manual




FRONT SUSPENSION AND BRAKES

STANDARD COMPONENTS

1 - Includes ltems 2 - 43
2 - Includes ltems 3-4 and 9 - 22

3 - Includes ltems 4 and 9 - 11
6 - Includes ltems 7 - 22 A
7 - Includes ltems 8 - 11

13 - Includes Items 14 - 19

Front of Vehicle

OPTIONAL HYDRAULIC FRONT DISC BRAKES

63 - Includes Items 64 - 134 and 32 - 43

64 - Includes Items 65 - 69, 74 - 76 and 115 - 126
65 - Includes Items 66 and 74 - 76

71 - Includes ltems 72 - 126

72 - Includes ltems 73 - 76

77 - Includes ltems 78 - 110

78 - Includes Iltems 79 - 84
85 - Includes ltems 79 - 84
87 - Includes Items 88 - 91
93 - Includes ltems 94 - 96
98 - Includes ltems 99 - 100
102 - Includes ltems 103 - 104
106 - Includes ltems 107 - 108
115 - Includes ltems 116 - 123

Front of Vehicle

Service Parts Manual Page L-2




FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34082-G01 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 43) ....oooueveeerereeererereersesenens 1
2 34088-G01 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 = 4 AND 9 = 22) ..oorrvveeeeeeesesoeesseeeesseseseseessseesessseene 1
3 34089-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 AND 9 = 11) 1revveeeeereereereeeesesseeeseseeeesseseneseeseseseenes 1

4 34083-G01 SPINDLE (PASSENGER SIDE)......veeeeveeeseereeresesessesesseeseeseesessenes 1
5
6 34286-G01 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 7 = 22) 1oveoreeeereeeeeerseeseeseseseesesesseesseseseseesesesaessseesessseene 1
7 34285-G01 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 8 = 11) cvvveeeveeeeveereeereeseseseesesesseesesseeeseeseseseeseseseenes 1

8 34284-G01 SPINDLE (DRIVER SIDE) ...oovvveeeeveeeseereeeseeseesesesessesesseesesseesessenes 1
9 16623-G1 BEARING .....vveeoeveeereeseeeseeseseseseseeseseseeseseseessses s esesseessssesesasseseseeses 2
10 | 10389-G3 GREASE FITTING «.evveeeeveeeeeeeeesseseeesseseseseesesesseseseesesseesenseesessenes 1
11 16626-G1 (o 1= =7-Y RO 1
12
13 | 32783-G1 HUB ASSEMBLY (INCLUDES ITEMS 14 = 19) ...ovveeeeeeeersereeereeserersenen 1
14 | 12092-G1 GREASE SEAL ..oocoevveeeeeeesseveeesseseesseseseseessseesessseesesseesssseessssenes 1
15 | 11750-G2 ROLLER BEARING CONE .......veeeeveeeeeseeeesesseeseseeeesseseseseeseseseeees 2
16 | 51141-G1 BEARING RACE .....oomvveeeeeeeseseeeeseeeseesesessesssessesesesseesesseeesesseseseeees 2
17 | 30143-G1 WHEEL BOLT, 1/2 - 20 X 1 7/32" LGieurrvveeeeeveereeeseesesesseesesseeessssenes 5
18 | 30146-G1 DUST CAP ..o eeeeeeeeeeeeees e ese s see s seeeseessses e eses s ssessaeseseseeees 1
19 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......oorveerrneees AR
20
21 12093-G1 SLOTTED NUT, 1 = 14eeeeveeeeereeeeseseeeeseseseesseeseesseessessesseessesenseeseseseeses 1
22 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG verrvvveererereereeereerseesresssesseeessesenesseseseseeses 1
23
24 | 25177-G2 KING PIN ..o eeeeseseseseesesesseseeesseseeesseeses e see e seeseseseessseeseserene 2
25 | 00879-G7 WASHER, 7/8" ovveeeeveereeesveeesesseeesssseesseseeeseeseseseeseseseeseseesessseesesseeesesseensssenes 2
26 | 16982-G1 THRUST WASHER, 7/8" ..eeoevveeeeeveesseeeeesseseseseeseseseesesessessseesessseesesseensssenes 2
27 | 00560-G5 WASHER, 5/8" .....coneveereesreesesseeesesseessessseseesesessesessssesessesessseesesssesessseesessenes 2

Page L-3

Service Parts Manual




N

FRONT SUSPENSION AND BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 14390-G2 LOCK NUT, 5/8 = 18 ..t e s ee s e s e 2
29 19060-G1 COTTER PIN, 1 1/4" LG oot 2
30 34081-G01 FRONT AXLE ..ottt 1
31
32 34084-G01 TIE ROD (INCLUDES ITEMS 33 - 37)..ccciiiiecerneerereerreesre e e 1
33 70583-G08 THREADED TUBE WITH FLAT ...t 1
34 27205-G01 TIE ROD END (LEFT HAND THREADS).....c.cciir s 1
35 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS)......ccocerirrereerrerecrirenens 1
36 27205-G02 TIE ROD END (RIGHT HAND THREADS) .......coviiiiieeeeeeceeeeeee 1
37 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) ......cccooiriirieeeeeeeee 1
38
39 10389-G3 GREASE FITTING ..ot 2
40 50641-G1 RUBBER BOOT ... ittt sne e e e 2
41 50209-G1 SLOTTED NUT, 7/18 = 20 ..ot 2
42 10387-G2 COTTER PIN, 3/32" X 1" LG .eeeere et 2
43 12730-G1 WHEEL BEARING GREASE .........oooiriereece e e A/R
44
45 33670-G01 LEAF SPRING ...ttt st e s 2
46 20098-G1 RUBBER BUSHING .......ooiiiireerere et 12
47 30035-G1 LEAF SPRING SHACKLE .......coiiirrierrecerreccrr et e 2
48 30035-G2 LEAF SPRING SHACKLE ... e 2
49 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LG ....eciiiieeeeeee et 4
50 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 6
51 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG c.eoocii e 2
52 34032-G02 SPRING MOUNTING PLATE ...t 2
53 00427-G8 BOLT, 3/8 - 18 X 2" LGi...eeeecie ittt 8
54 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
55
56 21782-G1 SHOCK ABSORBER........oooii ettt 2
57 10435-G1 SHOCK ABSORBER WASHER .........oo i 4

Service Parts Manual



FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. 2 3 4 5 DESCRIPTION QTy.
58 | 10194-G1 RUBBER BUSHING .....vveeeveereeeeeereeeeeessesesesesseseesese e ssssesseeesessesessseesesssesessenes 4
59 | 00532-Gé NUT, B/8 = 24 c.oooeeeeeeseeeeesee e seeseeeseeseeseseseaessessseeses e sesseseseeseseseesssesses s sessse s 2
60 | 00458-G2 BOLT, 5/8 - 11 X 2 1/4" LG cvvvveeeeeeereeeveerseessesssessessssssesessssesesseseseseeseseseessseeseseseene 2
61 14390-G7 LOCK NUT, 5/8 = 11 errreveoeeereeseeeeeeseseseeseeessesesessesesesseesessessesseseseeseseseessseesesesene 2
62
63 | 34082-G03 | FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES

(INCLUDES ITEMS 64 - 134 AND 32 = 43) .....vvooeeeeeeseeeeeseesereseeseseseessseeseseseenn 1
64 | 34114-Go2 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 65 - 69, 74 - 76 AND 115 = 126) w.o.rveoereveeereerereeserereone 1
65 | 34119-Go1 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 66 AND 74 = 76) ....rrvvereereereresreeesesreessesensseseseseeses 1
66 | 34103-GO1 SPINDLE (PASSENGER SIDE)......cveeeeeveeereereeeeseseeesesseesssseessssenes 1
67 | 34116-Go2 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 77)ecevvverereeeseeeeesseseeesseseressenen 1
68 | 34118-Go1 BOLT, M8 X 1.25 X 20 MM LG
(NOT SHOWN - OPPOSITE OF ITEM 112) ccvveooeveereeeeeereereeereererernene 4
69 | 00565-G8 LOCK WASHER, 5/16" (NOT SHOWN - OPPOSITE OF ITEM 113)...... 4
70
71 | 34115-Go2 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 72 - 126) vveeeeveerseereerseesseeesesseessesessseseseseeseseeseseseenen 1
72 | 34119-Go2 SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 73 = 78)..cureveeeeeveereeereereeeseesesesreeesesseesseseseseeseseseeses 1
73 | 34104-Go1 SPINDLE (DRIVER SIDE) ...oovvveeeeveeeseereeeseeseesesesessesesseesesseesessenes 1
74 | 16623-G1 BEARING .....vveeoeveeereeseeeseeseseseseseeseseseeseseseessses s esesseessssesesasseseseeses 2
75 | 10389-G3 GREASE FITTING «.evveeeeveeeeeeeeesseseeesseseseseesesesseseseesesseesenseesessenes 1
76 | 16626-G1 (o 1= =7-Y RO 1
77 | 34116-Go1 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 78 = 110) ....veeoeveeeeereeeeeseeresesseesesseeeseeseseseeseseseeses 1
78 | 34110-Go1 PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 79 - 84) ...oeveeeeeeereeereerseesreeesesseeessesesesseseneseenes 1
79 . 01037/ == VSRS 1
80 * SEAT INSERT ..o seeeeseeseeeeeseessssessesesessesessseesesseensssenes 1
81 * BLEEDER SCREW ...coooeoeveeeeeeeeseeveeeseesesseseseseesessseesesessenessenes 1

Page L-5

Service Parts Manual




N

FRONT SUSPENSION AND BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
82 * L= T Tr—— 1
83 * PISTON SQUARE SEAL ......ooiveeereeveeereereeesseseseesesseeeseseeensssenes 1
84 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes 1
85 | 34110-Go2 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)

(INCLUDES ITEMS 79 - 84) (ITEMS 80 AND 81 ARE MOUNTED PPPO-

SITE OF THEIR MOUNTED ORIENTATION IN 34110-G01) .......... 1
86
87 | 34112-Go1 DISC BRAKE HOUSING KIT (INCLUDES ITEMS 88 - 91).............. 1
88 * HOUSING ..ot seveesee e seeseeeseesesseseseseesessseseseessessenes 1
89 * RUBBER SPRING .....uvveereeeeereeeeeereeeseesesessesesesseeesesseseseesesesseees 2
90 * PISTON "O" RING wevrvveeereeeeeseeveeeseeseseseesesesseseseesesseeesesseessssenes 1
91 * GASKET ceooreveeeeeeseee e seesevesesse e sse s ssesessesesessesesseeesessessssenes 1
92
93 | 34573-Go1 DISC BRAKE PISTON AND "O" RING KIT

(INCLUDES ITEMS 94 - 9B) ...rvvveereveereeereerseesrereseseeesssseeeseeseseseenes 1
94 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes 1
95 * PISTON PLUG w.evveeeeeveee e seeseseseesesesseseseesesseeeseseeensssenes 2
96 * PISTON "O" RING werrrvveeereveeereeveeeseeseeeseesessesessseesesssesesessenessenes 1
97
98 | 34572-Goi DISC BRAKE PISTON AND SEAL KIT

(INCLUDES ITEMS 99 - 100) ..vvvereveerreereerseesseesesseesseseeesseseseseeses 1
99 * PISTON SQUARE SEAL ......ooiveeereeveeereereeesseseseesesseeeseseeensssenes 1
100 * PISTON woeoorveeeeeveeseeeeeesse e seeseeeseeseseseesessesessseesesssesesesesessenes 1
101
102 | 34574-Go1 DISC BRAKE PADS KIT (INCLUDES ITEMS 103 - 104) ................ 1
103 * BRAKE PAD (PISTON SIDE) .....coeoveeereereeeeserereesesseeeseseeensssenes 1
104 * BRAKE PAD (HOUSING SIDE)........cecvrereeeeererrereseeeenereeenssrenes 1
105
106 | 35222-Go1 DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 107 ~108) rvvvereveereeereerseesseesesseesseseesseseneseeees 1
107 * SCREW M5 X 0.8 X 25 MM LGivverrvveeeeereereeereeseseseeeesesseeensssenes 1
108 * WASHER, #10 .vvvereeveereeeeeereeesseseseseeesssseeeseeseseseesesessesereesesssene 1

Service Parts Manual




FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

109

110 34108-G01 DISC BRAKE MOUNTING BRACKET .......coovieieeeeeeeee e 1
111

112 34118-G01 BOLT, M8 X 1.25 X20 MM LG .....oririiiirrecerr e 4
113 00565-G8 LOCK WASHER, 5/16" ...t 4
114

115 32783-G1 DISC HUB ASSEMBLY (INCLUDES ITEMS 116 - 123)...cccccvcverrrineenn 1
116 12092-G1 GREASE SEAL ...t e e 1
117 11750-G2 ROLLER BEARING CONE (INNER) ...cccciiieiinee e 1
118 51141-G1 BEARING CUP (INNER).....cocoiiiieeee e 1
119 34117-G01 WHEEL BOLT, 1/2 - 20 X 1 3/4" LG..eooerreceereererceereeee e 5
120 30146-G1 DUST CAP ...t e e 1
121 12730-G1 WHEEL BEARING GREASE ..ot A/R
122 11750-G1 ROLLER BEARING CONE (OUTER) ......coeceiree e 1
123 11752-G1 BEARING CUP (OUTERY .....ooiirreierrrecerr e 1
124

125 12093-G1 SLOTTED NUT, 1 - 14t 1
126 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ....ooiiieeeeeee e 1
127

128 | 25177-G2 KING PIN .ottt e s san e e s ne e 2
129 00879-G7 WASHER, 7/8" ...ttt s e 2
130 16982-G1 THRUST WASHER, 7/8" ...ttt 2
131 00560-G5 WASHER, 5/8" ..ottt e 2
132 14390-G2 LOCK NUT, 5/8 = 18 ..t e s ee s e s e 2
133 19060-G1 COTTER PIN, 1 1/4" LG oot 2
134 | 34081-GoO1 FRONT AXLE ..ottt 1

Page L-7

Service Parts Manual




FRONT SUSPENSION AND BRAKES

Service Parts Manual Page L-8



FUEL SYSTEM

Page M-1

Service Parts Manual




N

FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 34070-GO01 FUEL TANK ettt st e s s e n e e 1
3 27210-G04 SIPHON TUBE ...ttt e n e 1
4 26060-G01 BUSHING ...ttt e e e 1
5 20048-G5 FUEL LEVEL SENDER ......ocoti et s 1
6 34130-G01 FUEL TANK SUPPORT ..ottt 1
7 34131-G01 FUEL TANK MAT ...t st s e 1
8 14776-G1 "J" TYPE RETAINER NUT ..ot 2
9 34129-G02 FUEL TANK RETAINER ..o 1
10 14643-G4 VINYL EXTRUSION, 15" LGi....iiieeenee e 1
11 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 2
12 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 2
13

14 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 4
15 00559-G8 WASHER, 5/18" ...t 8
16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 4
17

18 34321-G01 FUEL PUMP STANCHION ......coiiiiireieee e 1
19 00428-G8 BOLT, 3/8 - 16 X 3" LGi..eeociriiirrerer et 2
20 00560-G1 WASHER, 3/8" ...t e s 2
21 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
22

23 72021-G01 FUEL PUMP ...t s s 1
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 2
25 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 2
26

27 19702-G2 JLILS = 0= PO 1
28 18292-G1 CLAMP ...t e e e e ne e e 2
29 34160-G01 FUEL LINE TUBING....cccee ittt s 1
30 11845-G8 INSULATED CLAMP ...ttt e s e s 4

Service Parts Manual




FUEL SYSTEM

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...cccovorir e 4
32 17471-G7 TUBING (BULK) 2 3/4" ...ttt A/R
33 18292-G1 CLAMP .ttt s s e e e r e e 2
34 72084-G01 FUEL FILTER ..ot s 1
35 17471-G7 TUBING (BULK) 2 3/4" ...t A/R
36 18292-G1 CLAMP .ttt s s e e e r e e 2
37
38 27184-G08 JLILS = =P 1
39 18292-G1 CLAMP .ttt s s e e e r e e 1
40 11391-G4 HOSE CLAMP, 1/4" ...ttt 3
41 25346-G12 JLILS = TP 1
42 17618-G1 WIRE TIE ..ottt e e e s e 1
43
44 34282-G01 FUEL INLET HOSE ...t s e 1
45 11391-G2 HOSE CLAMP, 2 1/18" ... ittt 2
46 34194-G02 FUEL INLET ottt s e 1
47 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
48 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
49 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
50
51 34132-G01 FUEL CAP (VENTED) .....oi it 1
52
53 34722-G01 FUEL CAP SHIELD ...t e 1
54 14601-G9 RIVET, 3/16" X 9/16" LG (STAINLESS STEEL) .....cccooovviirrrrrecereeereneees 2

Page M-3

Service Parts Manual




Service Parts Manual

FUEL SYSTEM

Page M-4



REAR AXLE

1 - Includes Items 3 - 28

Page N-1

Service Parts Manual




N

REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34047-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 = 28) ..vecorveeererereresereseseseessesenens 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi.cvrvcvveeeeeeeeereeeeeseeseeeseessseesessseene 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG wcrvvveerereveeeeeeeeeseereeeseesereesesereene 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LGi.cvuvveeeerereeeeeeeeseereeeseesereeseseseene 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGicrrvcvveeeeveeereeeeeeseeseeereessseeseneseene 1
7 26826-G01 LOCK WASHER, 8 MM .....cvveereveereeeeeereeeeeeseeessesesesseessesesseeseseseessseesesssene 11
8 26827-G01 NUT, M8 X 1.25. oo eeeereseseseeseseeseseeessesesesseesesseessesesseeseseseessseesesssene 11
9 26768-G01 OIL CHECK PLUG .ottt sseseeseeseseseeseneseeseseesessseesesseesenseensssenes 1
10 | 26769-Go1 GASKET, 8 MM ...c.ccoreveeseeeeeseseesseseeseseseeseseseasssesseessssseeesss e sseseneseesesessenes 1
11 26770-GO1 OIL DRAIN PLUG ... ceeoeeveeeesveeses e seeseeeseeseseseeseseseeseseesesssesesssesesssesessenes 1
12 | 26771-Go1 GASKET, 14 MM ..cooveeereeereseereeeseeeeseeeseesesessesesessesesesseesesseesessesesessssessenes 1
13 | 26772-Go1 OIL FILLER PLUG w-veeoeeeveeeeseeeseeeeesseseeesseseneseeseseseeseseesessseesesseesesseensssenes 1
14 | 26761-Go1 INPUT SHAFT SEAL ....cooooeeeeeeeeeeerseessesesesseeeseseeesss e sseseseseesesesaessseesessseene 1
15 | 26762-GO1 SHIFTER SHAFT SEAL. ..oveoeeeveeeeeeeereeeeeereeeseesesessesesesseeesssseeessesesesessesessenes 1
16 | 26766-GO1 AXLE SHAFT SEAL.....corvverresveeseseeesseseeeseeseseseesessseesessesessseesessssesessseesessenes 2
17
18 | 34138-Go1 AXLE TUBE (DRIVER SIDE) c....eoovveeeeeeeeseeseeeseeseeeseeseseeseseseesessseeseseeensssenes 1
19 | 34139-Go1 AXLE TUBE (PASSENGER SIDE) ...corvveeeeveeereereeeseesesseseseseesessseesesesesessenes 1
20 | 34136-Go1 AXLE SHAFT (DRIVER SIDE)..... . veeoeveeersereeereereressessreesesereesesssesssessssesssens 1
21 | 34137-Go1 AXLE SHAFT (PASSENGER SIDE) .......ooooeveeeseereeereeseseeseseseesesseeeseseeessssenes 1
22 | 33687-Go1 RETAINING RING.....oorvveereeeeereseseereeessesssesseeesesseeessssessseseseseesesesaessseesesssene 1
23 | 33686-Go1 BEARING ..o eveeereeseseseseseesesessesesessesesesseesessesessssesesesseseseessseesesssene 2
24 | 26767-Go1 STUD, M10 X 1.5 X 40 MM LGicvverorrveereeeeereeereereeeeeesesesseeeseseeeeseeseseseesesessenes 5
25 | 26828-Go1 WASHER, 10 MM ....eeeoeeveeeeseeese e sseseeseeseseseeseseseeseseeseseseesesseeseseeenessenes 10
26 | 26829-Go1 NUT, MTO X 1.5 eeseveseseseseseeseseeesseseee s eses e sse e seeseseseessseesenssene 10
27
28 | 26815-Go1 SHIFTER CABLE BRACKET ....cvoeeeveereeeeereeeeeeseeeseesesesseeesesseeesessesesessssessenes 1
29 | XXXXX-XX r;g; é;\lNI?SISOCK WASHER (SEE ENGINE AND MUFFLER SECTION

Service Parts Manual

Page N-2



REAR SUSPENSION

Service Parts Manual

Page P-1



N

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XAXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)..........c.c........ 1
2
3 34041-G01 LEAF SPRING ...ttt st e s 2
4 32195-G1 'U'BOLT, 3/8" - 18 X 2 1/2" X 5 3/8" LG c.erreererererreeiereree et 4
5 34011-G01 SPRING MOUNTING PLATE ... snerses e e sr e csne e 2
6 00560-G1 WASHER, 3/8" ...ttt 8
7 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
8
9 70492-G01 RUBBER BUMPER ...ttt e s e e e 2
10 00968-G01 LOCK WASHER, 10 MM ... .o 2
11 00974-G01 NUT, MTO X 1.5 e s s s 2
12
13 72035-G01 ‘U BOLT, 716 - 14 X3 716" X 3 9/16" LG ..o 2
14 00922-G3 WASHER, 7/16" ..ottt et 4
15 00734-G1 LOCK NUT, 7/16 = 14 ..ot s e e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi....eeiieieeeieee e 2
18 20098-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
19 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 2
20
21 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LG ....eciiiieeeeeee et 4
22 34135-G01 SHACKLE (OUTBOARD) ......ci ittt s 2
23 20098-G1 RUBBER BUSHING .......ooiiiireerere et 8
24 34135-G02 SHACKLE (INBOARD) .....cctrirrierrreeecrerer e sreessesresssesser e ser e saneseesnesmeeas 2
25 13521-G4 LOCK NUT, 3/8 - 16 ...eeeeeie et 4
26
27 21782-G1 SHOCK ABSORBER........ccoirrieeireerr et e s ee e san e sne e 2
28 70472-G01 SHOCK ABSORBER SPACER .......ccicrirrrerreeneeereees e e 2
29 00643-G3 WASHER, 172" .ot 2
30 00551-G1 LOCK NUT, 1/2 - 13 ettt st s e s 2

Service Parts Manual




REAR SUSPENSION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31
32 10194-G1 SHOCK BUSHING ..ottt cies et e et s ee e tae s e e s sbe e e e sae s nneaeenns 4
33 10435-G1 SHOCK ABSORBER WASHER ............ooo ittt s e s 4
34 00532-G6 NUT, B/8 = 24 ..ottt et s st e st e e e s e e s e e saae e s s reeannee e s sneeeennes 2
Page P-3

Service Parts Manual




Service Parts Manual

REAR SUSPENSION

Page P-4



SEATS

SHUTTLE 956 SHOWN

Front of Vehicle

Page Q-1

Service Parts Manual




SEATS

=z
2
o
I
)
©
To}
[e)]
w
=
>
I
)

Front of Vehicle

Page Q-2

Service Parts Manual



SHUTTLE 956 SHOWN

Front of Vehicle

Part of Fuel Tank Support

\’
o

Page Q-3

Service Parts Manual




N

SEATS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34098-G02 FRONT SEAT ..ottt s s s e 1
2 34230-G01 BACKING PLATE ... oottt s e 2
3 34198-G01 HINGE (SEAT HALF) ...t e e 2
4 34197-G01 HINGE (HOUSING HALF)......cooiiiirreerr et e 2
5 34228-G01 HINGE PIN ...ttt s s e e e 2
6 14117-G1 RETAINING RING ..ot e s s s 4
7 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ..cevvvev e 8
8 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 10
9 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 10
10 34710-GO01 LOCKDOWN SUPPORT ANGLE........oo o 1
11 14776-G1 RETAINER NUT ("0’ TYPE) e e e 1
12 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccocvvvirreirrere e 2
13 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....covviiiririeereeeee e 1
14 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 1
15 34737-G02 RETAINER ...ttt st s s e e e 1
16
17 34098-G01 S AT e e e e r e 1
18 34230-G01 BACKING PLATE ... oottt s e 2
19 34229-G01 SEAT MOUNTING BRACKET .....cctiiirrrieererrce e st ene s 2
20 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 8
21 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 8
22 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 8
23 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....cccovrvrier s 1
24 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 1
25 30036-G1 RUBBER WASHER ... .ottt s s s s e 1
26 10669-G6 WASHER, /4" ...t 1
27 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 1
28
29 34098-G01 S AT e e e e r e 1
30 34230-G01 BACKING PLATE ... oottt s e 2

Service Parts Manual




N

SEATS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34198-G01 HINGE (SEAT HALF) ..ot e e 2
32 34197-G01 HINGE (HOUSING HALF).....o ittt 2
33 34228-G01 HINGE PIN ..ottt st s 2
34 14117-G1 RETAINING RING ..ot 4
35 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 8
36 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 10
37 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 10
38 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....cccovrvrier s 1
39 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 1
40 14776-G1 RETAINER NUT (‘0 TYPE) ettt s s s 1
41 34240-G01 HOLD DOWN BRACKET ......oiriirtrrire ettt e s e 1
42 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccocvvvirreirrere e 2
43 11097-G1 BUMPER PAD ...ttt s s e 3
44 00128-G8 SCREW, #5 - 20 X 1" LGi.eeirei ettt e 6

Page Q-5

Service Parts Manual




Service Parts Manual

SEATS

Page Q-6



STARTER / GENERATOR

- Includes ltems 2 - 43
- Includes ltems 3 - 5

- Includes ltems 10 - 13
- Includes Items 18 - 23
- Includes Items 26 - 28
- Includes Items 33 - 37
- Includes ltems 41, 42

Page R-1

Service Parts Manual




N

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43).................. 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) ....oiiviiieeeeceecenieee 1
3 26871-G01 REAR BALL BEARING ........ooiiiiei e e 1
4 26872-G01 FRONT BALL BEARING ......c.cooiiirrie e 1
5 26873-G01 BEARING HOLDER ......coooiie e 1
6
7 26874-G01 FRAME & FIELD COIL ASSEMBLY (INCLUDES ITEM 8) ......cccvcvncrienenee 1
8 26875-G01 FIELD COIL .ottt s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * U e e e s s e e e e e 2
11 * LOCK WASHER ...ttt 2
12 * WASHER ...t s e e 2
13 * INSULATOR ...ttt e s e s 1
14 26877-G01 POLE CORE SET SCREW.........coi et 4
15 26878-G01 FRONT COVER ...ttt e s e e sne e s ne e 1
16 26879-G01 REAR COVER ...ttt s e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....cccccivieecierneens 2
18 * TERMINAL ...t 2
19 * INSULATOR ..ottt s 2
20 * INSULATOR ..ottt s 2
21 * WASHER ... e e s 4
22 * LOCK WASHER ..ot 4
23 * NUT e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........ccceevenee. 1
26 26658-G01 BRUSH ... e e 4
27 26882-G01 BRUSH SPRING ......ceoiireeie e 4
28 26883-G01 BRUSH CONNECTOR.......cocoi i 2
29
30 26884-G01 KB e e e e e 1

Service Parts Manual




N

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 26885-G01 PULLEY ..o seees e seseseees e esesesesesessesesesseseseseseneeeesessenes 1
32 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 - NUT oo e eeseees s eeseses s e s e seeseseseesenes e seeneseeeesenesseees 1
34 * LOCK WASHER .....cooorevecseeseoeeseeeeseesesesseseeseesesessesseesseeseeseseseesssesneoes 1
35 * Yoy 1= A 3
36 - SCOREW e eeseeeeseseeseseseesesessesese s seese e sesens e sene s 4
37 * Yoy 1= A 2
38 | 26887-GO1 BRUSH 1 COVER....coueveeeeeeeveeeereseseseeesseseseesssesesesessesesesseseseseseseesesessenes 2
39 | 26888-GoO1 BRUSH 2 COVER.......ooveeeeeeseeeeeeseseseesseesseseseesesesesseessesesessessseesssese e seesenes 3
40 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 41, 42) .......ccovseorrecer. 2
41 * WASHER ..o eeeeeeseseeeereeseseesesesessssesesseseseseesessesesesseseseesesesseseesen 2
42 * LOCK WASHER .....cooorevecseeseoeeseeeeseesesesseseeseesesessesseesseeseeseseseesssesneoes 2
43 | 25682-GO1 TERMINAL COVER ....ooooooeeeeeereeeeeeeeseeseeesseseeseseeseesseessesesesseesseseseseesenesneens 4
44
45
46
47 | 00938-G4 IO R ARV Ec D & Sl K T 1
48 | 00560-G3 WASHER, 1/2" ..oooooeeeeeoeeeeeeeeeessees oo seeseseseessees e seeseseseseees oo seeseseesseess e seenenes 2
49 | 00566-G3 LOCK WASHER, 1/2" ovveeoeeeeeeeseeeereeseseesereseseeseseesesesessesesseseseoessessseesesssserenssen 1
50 | 00533-G1 LU R 2 T TSSO 1
51
52 | 72045-G01 | STARTER/GENERATOR ADJUSTER........commiieeeeseeesseoesesseseseseeeseeeeeessessresean 1
53 | 00544-G5 | JAMNUT, 3/8 = 16 ceoommrveeeeeeeseeereeeeressseeessesesesseseseeseseseesesessesesesseseseesesessesereesene 1
54 | 00532-G5 LU T T T SO 1
55 | 00560-G1 WASHER, 3/8" ....ooooeeeveeeeeeeeeeesseeseeeesesseseseessees e sesseseseseeesseeeseseeseseeseeess e sessenes 1
56 | 12064-G1 PUSH NUT, 5/16" ... eeeeeeeeeeeeeeeesseseeeesesesseeeseseeseseesesesesseeessese s seesssseeessesesesaen 1
57
58 | 26414-G01 | STARTER/GENERATOR BELT ... ovomeeoeeeeerniemeresesessesesessesereeseseseseesessesereesene 1

Page R-3

Service Parts Manual




Service Parts Manual

STARTER / GENERATOR

Page R-4



STEERING

alpulds opIg
Jebusssed 1e
uwly Bunesig

0. - 99 Swe}| sepnau| - G9
6S - LS Swe)| sepnjou| - 9§
€2 - 61 Swey| sepnu] - 8|
Ll - 9 Swey| sepnou| - G
24 2€ - g Sswey| sepnpoul - |

Service Parts Manual

Page S-1



N

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.
1 19152-G8 STEERING UNIT (INCLUDES ITEMS 2 - 32) ......cvveeeoeeeeveveoesesereesereneesssennenes 1
2 13097-G1 HOUSING (INCLUDES ITEM ) ....cococooossreeceeessssseeeseesssssenessseessssensseseenns 1
3 13570-G2 RACK COVER ......coooceooeeeeeeeeeeessseeseseoneessssesssesseseseesessssssesessessessensssoe 1
4
5 15407-G1 RACK AND ROD END (INCLUDES ITEMS 6 - 11) crevvvveeevereereeveeeoeserereenee 1
6 * STEERING RACK ......evvoeeeeeeeeeeeeeeeseseesssoeseessssesseseesssessessesseessssesneees 1
7 23278-G1 BALL JOINT AND TIE ROD END ....oooooorrerereereesrerereseessesseeeseesesssane 1
8 00532-G8 NUT, 7/16 = 20 oo seesesessesseeeseseessessesessssssesessesssessesssane 1
9 18456-G 1 GREASE FITTING ...ooevveeeoeeeeeeeeeeessssesssoeseessseessessesssessessesseessssesneees 1
10 | 17617-G1 BELLOWS ...cooeeeeeeeees s seveeeessssesessssssessssesessssssessssesessssssssssessessensssoe 1
11 11391-G5 HOSE CLAMP, 13/16" ......voveoeeeseeeveveesesseeeseseesssseesesessessesseseseesesssane 1
12 | 17618-G1 WIRE TIE w..oooeveeeeoeseeeeveesesessseeseseesesessessssssssssssessssssseseesessssessessesessssenssoe 1
13
14 | 51294-G1 WAVE WASHER .........oovvoeoesseeeeeeeesssseneessesessssessssssesesessessssssesessesess oo 2
15 | 23279-G1 REDUCTION GEAR ...coooreveeoeeseerereesesesessereseesesesssesessesesenesersssesesssssessenes 1
16 | 13059-G2 THRUST WASHER ..........cooorrereveesesrenesessesessssessseesssesessessssesssessesessssesssoe 1
17
18 | 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23).......ooceocnnnnee.. 1
19 * STEERING SHAFT .....ovvvoooeeeeeeveeeessseeeeeseseesseseseeseseseseressesesessssessenes 1
20 * COUPLING ... eovveeoeseeeeveevesesseeessesesssssesessesesssesesseseseseseressesesesssensenes 1
21 * DOWEL PIN, 1/4" X 5/8" LGi.vvv.eveeeeeeesssseseseeeesssssesesssesesssseseessenssson 2
22 - THRUST WASHER ......oooooeeeeeeesssssseeeseesessssseseesessessesessssessssenesesnnnns 1
23 * STEERING PINION. ......ovvoeooreeeeeveeesssreeeesesesseresvesessseseressesesessssessene 1
24
25 | 17140-G1 I =1 =3, =3O 1
26 | 19154-G1 GASKET ..o seeseseeeeeeessssesesssessessesssssss s sessessssssessesssssesessessnssssnes 1
27
28 | 19153-G5 STEERING COLUMN ......oooooireereeeesereseeeeoesesesesvesesessseressenesseseseseeseseens 1
29 | 28569-Go1 STEERING COLUMN BUSHING.........rrveeeeeeiesseeeeeeeesssssneseseesessssenesesennns 1
30 | 01022-Go1 SCREW, #6 - 20 X 5/16" LG ..c.rervvveeeeesesseeseeessesseesesssessssssessssesesssssssseseenns 1

Service Parts Manual




STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 00565-G8 LOCK WASHER, 5/16" .....coeverereererereeseseeseseseesesessesesessesessssesssssessssesesesses 4
32 | 00444-G8 BOLT, 5/16 - 24 X 1" LGi.vveuereeeereeseseesseseesssssesessesssssesessssssesssssssssseesssse 4
33
34 | 34122-G01 | COVER PLATE ...ooooeeeeeeeseeeeeseseseeeeeeseseseeseseseesesesesneseseesesassesesasseaseesses e 1
35 | 20271-Gé HOLE PLUG ....ecooveeoeeeeereesieeeeseseeseseseesesesseseseseesessesesesessesessesesessesesesasssasesesanes 1
36 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM).........coooreereeeeeseeeesneeeseseessnesessssesseseeesennes 4
37
38
39 | 71948-GO1 | STEERING WHEEL .....oooovoeeeeeeeeseeeesesee s sesseee e snesesessessnesessssesses e sense 1
40 | 71949-GOT | HUB ..ot s s es e sne s en e 1
41 AR Ty cTo R I I oT0 1Y, =1 = TN 1
42 | 71047-GO1 | DECAL coooooeeeeeeee e esesee e esese e as s en e 1
43 | 14390-G2 LOCK NUT, 5/8 = 18 +..coooeeeereeeieseeseseveeeeseesessseseseesssessessessssessessesess s sssenessanes 1
44
45 | 71950-GO01 | CLIPBOARD...........ooeooeeeseeeeseeeeesesesssees e sesessese s sesesesseses e ssesesesseaseesses e 1
46
47
48 | 00276-G6 BOLT, 5/16 - 24 X B/4" LG ..erveereeeeeeeeseseeessesessseesssesessssssses s sessesssssssssessssesesnees 3
49 | 00565-G8 LOCK WASHER, 5/16"......ecoeveeereerereveeseseesesesessesesesesseesesasseesessesesessasssssesesanes 3
50 | 34056-G01 | STEERING SUPPORT........cooovomerrerireeiseessesesseseseesssessseseseesessssesesssseassesesesrens 1
51 00438-G7 1O I PTAT R =B /- sl c SO 5
52 | 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG evveoveeeeeeeeeeeseneeeseseesesee e sessessessssessesssssneesanes 1
53 | 00559-G8 WASHER, 5/16" .....cveeoreverevesesesssesessesesessesesessessssessesessasessasesessesesssresesesesnsenes 6
54 | 01109-G01 | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...ocouvveevererereeeresenseresseresaseesesseres 6
55
56 | 34093-GO1 | IDLER ASSEMBLY (INCLUDES ITEMS 57 - 59)......ocomveeeereeieneeessseesssseeesssnen 1
57 | 34094-Go1 1= = OO 1
58 | 15012-G1 FLANGED BEARING..........coeveereeerereseseeseseseeseseeesesessesessssessessessssesesesses 2
59 | 10389-G3 GREASE FITTING ....cooocveeeeeeseeeseseeeseseseseesessesessssse s sesssssesenesssssssesensesenes 1
B0 | 33264-GO1 | IDLER SHAFT ...ooooeeeeeeeceseseeesesee e senes s ssessne e snese s sen e 1

Page S-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 10387-G6 COTTER PIN, 3/16" X 1 1/2" LGic.errieecrerer e e e se e e 1
62 50209-G1 CASTELLATED NUT, 7/16 = 20 .....eii e 1
63 10387-G2 COTTER PIN, 3/32" X 1" LGttt e 1
64
65 34084-G03 TIE ROD (INCLUDES ITEMS 66 - 70) ....cceviirerierrereee e 1
66 27205-G01 TIE ROD END (LEFT HAND THREADS) ....cceiieie et 1
67 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......ooirericereeererer e 1
68 70583-G09 THREADED TUBE WITH FLAT ..o 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS) .....ooiririeee e 1
70 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS).......ccccoiircrrereere e 1
71 10389-G3 GREASE FITTING ..ottt e e se e e 2
72 50641-G1 RUBBER BOOT .....cootiriirecre ettt et eee s ee s nn e sanes 2
73 50209-G2 CASTELLATED NUT, 7/16 = 20 .....eii e 2
74 10387-G2 COTTER PIN, 3/32" X 1" LGttt e 2

Service Parts Manual

Page S-4




WEATHER PROTECTION

NOTE:

954 Shown (952 Similar)

952 /954 SUNTOP
COMPONENTS

\CS

Front of Vehicle

1 - Includes Items 2 - 19

Page T-1

Service Parts Manual




WEATHER PROTECTION

NOTE:
Back Seat and Handrail
Omitted For Clarity

\CS

Front of Vehicle

956 SUNTOP
COMPONENTS

21 - Includes ltems 22 - 42

Service Parts Manual

Page T-2



WEATHER PROTECTION

B
2 50
48
Strut

956 ONLY
44 - Includes ltems 45 - 50

954 SHOWN
952 SIMILAR

//
49—’
481y

47

Service Parts Manual

Page T-3



WEATHER PROTECTION

52 - Includes Items 53 - 60

ENCLOSURE COMPONENTS

Service Parts Manual Page T-4



WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 35541-G** | SUN TOP KIT (952/954) (INCLUDES ITEMS 2 - 19) c.ecorvereeeerereeereeeessereennenes 1
2 35577-G01 STABILIZER (DRIVER SIDE) w..cvveeevveeeeeeeereeeseesseesseseseseesssseessesesesseseseseeses 1
3 35577-G02 STABILIZER (PASSENGER SIDE) ....creveeeeereerseeseeresesseeessseeessesesessesesessenes 1
4 01043-G04 BOLT, 5/16 = 18 X 1 3/4" LGivveurreveeereeeereeeeserseesseesesseesseseseseeseseseessseesessseone 12
5 00441-G2 BOLT, 5/16 = 18 X 3 1/4" LGivveurrvveeereeeereeeeserseessesesessesesseseseseesesessessseesessseone 4
6 01045-G01 WASHER, 5/16" c..coeeveeeeeseeesesseesssseesseseeesseseseseeseseseeseseesessseesessseesesseensssenes 20
7 01046-G01 ACORN NUT, 5/16 = 18 ..cveeeeeveereeeeeseeseeeseeseseseesesessesessesessseesessseseseseesessenes 12
8 34472-G01 SPACER, 1/2" X 1 7/16" LGiuvrrrvveeeeeeeereeeveereeeseeseeessesesesseeesesseeessssesesessesesseses 4
9 34746-G01 FRONT STRUT ..o eeeeeeseveseseseesesessesssessesesesseesssseesse e sseseseseessseesessreene 1
10 | 35540-Go1 REAR STRUT cooooreveeeeeeeeseeeeeeseseseeseeessesssessesess s sss e ssesesesaessseseessseesesssene 1
11 35539-G01 TOP FRAME ... ceeoeeeeeeeeveesesseeses oo seeseeeseeseseseeseseseeseseesesssesesssesesssesessenes 2
12 | 19853-G1 END CAP, 1" .ooooeeeeeeveeereeeeveseseseesesessesesessesesesseseses e ses e seeseseseessseesesssene 8
13 | 75530-Go* SUN TOP .ot s eveeees e ss e sesesessesese s eeesseeeses e ses e sseseneseeseseseenes 1
14 | 01044-Go4 SCREW, 1/4 - 20 X 1 3/8" LG sevvveeeeeeeereeeeeereeeseesesessesesesseesssseeesseseseseeseseseenes 6
15 | 01044-Gos SCREW, 1/4 = 20 X 2 3/4" LG ervvvvoeeeveereeeveereeeeeeseeessesesesseeesesseeessssesesessesessenes 2
16 | 00915-G1 BONDED WASHER, 1/4"..ovveoeveveereeeeeereeeeseseeessesesesseesseseseseeseseseessseesesssene 8
17 | 14390-G4 LOCK NUT, 1/4 = 20 ...rveeeeereeeeseseeeeseseeeesssesseseseseesesssseesse e sseseseseessseesessseene 8
18 | 00642-G8 WASHER, 5/16" c..coeeveeeeeseeesesseesssseesseseeesseseseseeseseseeseseesessseesessseesesseensssenes 4
19 | o00905-Gs LOCK WASHER, 5/16" ..corvvveeerevereseeeerseessesesessesesesseessesesseeseseseessseesesssene 12
20
21 | 35543-G** | SUN TOP KIT (956) (INCLUDES ITEMS 22 - 42).......comrouereeeeeeerererseesssseeenesenn 1
22 | 35577-Go1 STABILIZER (DRIVER SIDE) w..cvveeevveeeeeeeereeeseesseesseseseseesssseessesesesseseseseeses 1
23 | 35577-Go2 STABILIZER (PASSENGER SIDE)......o veeeereeeeereeresesreeessseeesseseseseesesessenes 1
24 | 01043-Go4 BOLT, 5/16 = 18 X 1 3/4" LGivveurreveeereeeereeeeserseesseesesseesseseseseeseseseessseesessseone 8
25 | 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LGirvverrreveerereeeerseessesseesseessesseeessesssesseseseseessseesessseene 2
26 | 01043-Go7 BOLT, 5/16 - 18 X 2 1/2" LGirvverrreveeeneeeerseessesseessessesseeessesesesseseseseessseesessseene 4
27 | 00441-G2 BOLT, 5/16 = 18 X 3 1/4" LGivveurrvveeereeeereeeeserseessesesessesesseseseseesesessessseesessseone 4
28 | 01045-Go1 WASHER, 5/16" c.vcoveereesreresesseeesesseessesseeseeseseseesessssesessesessseesesssesesssesessenes 24
29 | 01046-GO1 ACORN NUT, 5/16 = 18 .cvveeeereeeseseeesseseesseseseseeseseseeseseesessseesessseeseseeensssenes 12
30 | 19247-G2 SPACER, 3/8" LG c.cvrevverereveeeseseeesseseeseseseesesessasssessesssesseeessssesessesesessesssesseses 2

Page T-5 Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34472-G01 SPACER, 1 7/168" LG ..cereiree et 4
32 34746-G01 FRONT STRUT ..ottt s s s 1
33 35578-G01 REAR STRUT ...ttt e s e e e 1
34 35539-G01 TOP FRAME ...ttt e 2
35 19853-G1 END CAP, 1 ettt e s e 8
36 75530-G0* SUN TOP .ttt s s 1
37 01044-G04 SCREW, 1/4 - 20 X 1 3/4" LG ..oeeori et 8
38 00915-G1 BONDED WASHER, 1/4".....o et 8
39 14390-G4 LOCK NUT, 1/4 - 20 ..ottt e 8
40 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)....cccceeiirereereeeee e 2
41 00642-G8 WASHER, 5/18" ...ttt e e 8
42 00905-G8 LOCK WASHER, 5/16" ..o e e sn e e e 12
43
44 35567-G01 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 45 - 50} .....ccocciiveieereceeeeeeee 1
45 E950WSB3 SPLIT WINDSHIELD .....ooeiriiiieeee et ee s 1
46 EGWHC24 SASH, 14" LG ..ottt 2
47 EGWHS12 SCREW, 1/4 - 20 X 2" LG ..ot e 2
48 EGWHW12 WASHER, /4" ...t 4
49 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
50 EGWHN12 LOCK NUT, 1/4 = 20 ...ttt e eses s ee e san e s ne e 2
51
52 35550-G03 WEATHER ENCLOSURE KIT (INCLUDES ITEMS 53 - 60) ......cccocveevceecernnenne 1
53 35586-G01 WEATHER ENCLOSURE CURTAIN SET .....cccoiiiirrierreerre e 1
54 35579-G01 SIDE SUPPORT BRACKET .....ooiiieiireerire s 8
55 00415-G4 BOLT, 1/4 - 20 X1 1/2" LGiuorieieeie e 8
56 01110-Go1 WASHER, 1/4" (STAINLESS STEEL).....cccoe et 8
57 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e eses s ee e san e s ne e 8
58 35560-G01 SIDE EXTRUSION.....cooriirireree et see s 2
59 00852-G1 RIVET, 3/16" X 7/16" LGi...oiieee ettt e s s 10
60 35561-G01 REAR EXTRUSION ...ttt 1

Service Parts Manual




WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

Page U-1

Service Parts Manual




WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 32153-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 5.70 - 8, STANDARD)
(INCLUDES ITEMS 2 = 4) ..ot seeeeeseeeeeseseesee s seeeses e sessseesseeseneesenes 4
2 27784-G03 TIRE (USA TRAIL 5.70 - 8 LRC) .ecoevereeeeeeeereeeeesseeesessesseseeseseesseeseeseneenenes 1
3 23385-G1 RIM (5 LUG) e veeeereeeeevereeeeeseseeseseeese s ses s seee e seseesseseseeseess e sss e eseseeses 1
4 26482-G01 VALVE STEM ..o seeeeeseseeesee e seseeesee e sesseeses e seeeeeseseeseseesee e seneseseees 1
5
6 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 8.5 - 8, OPTIONAL)
(INCLUDES ITEMS 7 = Q)...ooeeeeeeeereeeeeeeeeeoseseeeseeseeseseeseesesesseeeses e sessseesseeseneesenes 4
7 27775-G02 TIRE (USA TRAIL 8.5 - 8 - 6 PLY RATED) ..covveeeeeeereeeeeeeereereseeesee e senereneee 1
8 10641-G2 RIM (5 LUG) .t veeeeeeeeeeveeeeeeeseseeseseseseseseseeseeseeeseseeseesesesseessesseseeeseseeses e 1
9 11657-G1 VALVE STEM ..o seeeeeeseeeseeseesesesesee e sssseeses e sseteeseseseseesee s senese e 1
10
11 35154-G01 | WHEEL AND TIRE ASSEMBLY (FOAM FILLED, LRC, 5.70 - 8, OPTIONAL) ..| 4
12
13 | 14723-G1 LUG NUT, 1/2 = 20 c.eeeeeeeeeeeeeeeeseseeseeeveeeeseesessseseeseeseseesee e sesseeeses e sessseesseeseneesenes 20
14
15 | 35599-G01 | SILVER SPOKE HUBCAP (OPTIONAL) .....eeoeeeeeeeeeeeeereeeesseeseseseeseeeseeseneesene 4
16 | 35599-G02 | GOLD SPOKE HUBCAP (OPTIONAL) w...ooovveeeeereeeeeeeeessseeeseeseseseeseeeseeseneesene 4
17 | 35599-G03 | SILVER SPOKE HUBCAP SET (OPTIONAL) w.ocveeeeeeeeeeereseeeseeseseneseseeeeseneesene 1
18 | 35599-G04 | GOLD SPOKE HUBCAP SET (OPTIONAL) c.oooeveeeeeeeeeereseeeseeseeseneeseseveeseneesene 1

Service Parts Manual

Page U-2




WHEELS AND TIRES

N

Page U-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET .......oooiit it sn e e sree s s 26733-G02
CLUTCH PULLER (DRIVE) ...ttt sttt es e csne st et e e e san s e s s s ese e s e s nnese s s nesemenesensane 19779-G2
I e o | I e I ] PP 27111-GO1
CURRENT INDICATOR ...ttt ettt s s e e e s re e e e e e s e e e e e e s e e e nenne e nanensrnesaeenas 16489-G2
DIGITAL MULTI-METER ...ttt sttt s s s s e s re e e e e sr e s e e s e e e e e e e e nnee e 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...ooiiiie ettt st nne e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ot scenir et et eesre st s e ssee e e srn e sane s snesoesnesoes 18753-G1
COMPRESSION TESTER ..ottt r e sne e e s e e s e e san e e s ane s e snesmesanesnenanees 72524-G01
FEELER GAUGE ..ottt e st n et s e s e e san e e s nesr e e nesres 72525-G01
TACHOMETER ... ettt e e s e e e e e st e e e e e st e aesbe e saee s eeeesee e e s e e eneeere e e s neeneernnes 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) «..eeeiirereiicreriere e et se e s e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ... .ottt e s s 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML} ..ttt s 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......coorriiiiriierre et 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ..........ccooi et 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...ttt se s s s e s e e sr e e s e e s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ......oi ittt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE .......coctiiritiirerr et s s e s s e se e e e sen e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....otiiriiicrire et et e s ee e sr e s e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .......cociirri e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......ooiiiiiiee s 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cocooiiiieeeeeeee e 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE ...ttt s e s s e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........irriiirreererice et 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......ccccoiirtiiirerrrre e e e eeesr e s ane s e e snesnesanees 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....occi it 28140-G**

Appendix A-2

Service Parts Manual



SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ....corrvveemreeeereeeeeeseseeeeseeeseeseessseesesseesesseseseeseseseesesessessseesesssesessseesessenes 28166-GO01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «....ccorveeerereeernereresseseseesseeseeseesesesesseseseseens 28433-GO1
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......veeeeveeeeeeeerseseeesseseseeseseseeseseseesessenes 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .....ccoeveereeseeeesesseesseseessesesesseseseseessseesessseesssesessssenes 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .....cooirveeersereeensesesessessseessseseessseseessseseens 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......vovceeveeeeseseeeseseseeseseeesssessessesesesssseseessssseessesesen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....corvveereeeeerseeeeeseesesessesssessesssessseseeseesesesessssessseens 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvverevereereeeeereeserereeseresneeen 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........eeoeveeeeeeeereeveoeeeerereesesereseseseeseneenes 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........v.eceereeeeseseeeessseseessseessseseressesens 75506-GO1
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ovvveesereresenercessnsenes 75507-GO1
MULTI-PURPOSE VALUE PACK ....vceceveveeeseeeeseseeeessseseesseessesssesseeesssseessesesesseseseseesssesssssseesssesesessssesessssessesens 75508-GO1

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



Notes:

SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual

Appendix B-1



ACCESSORIES

N

ITEM KIT NO. COMMENTS

ACCESSORIES LISTING KIT NO. SECTION

‘EHITCHKIT ... 34781-G02. .. ............ CARGO DECKS AND HITCHES
PINTLEHITCHKIT ....... ... 34780-G02............... CARGO DECKS AND HITCHES
HOURMETERKIT ....... ... .o 34886-G04............... ELECTRICAL

STAKE SIDE KIT (FOR 952 ONLY)}. . ............. 34761-GO1............... CARGO DECKS AND HITCHES
SUN TOP KIT (WHITE 952/954) . . ............... 35541-GO1............... WEATHER PROTECTION
SUNTOPKIT (WHITE956) .................... 35543-GO1............... WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 952/954) . .......... 35541-G02. .. ............ WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 956) . .. ............ 35543-G02............... WEATHER PROTECTION
SILVER SPOKE WHEEL COVERS (SETOF 4) ... .. 35599-G03............... WHEELS AND TIRES

GOLD SPOKE WHEEL COVERS (SETOF 4) ...... 35599-G04............... WHEELS AND TIRES
WEATHER ENCLOSURE CURTAINKIT........... 35550-G03............... WEATHER PROTECTION
WINDSHIELD . ....... ... 35567-GO1............... WEATHER PROTECTION

Appendix B-2 Service Parts Manual



EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	Front Cover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	
	
	
	
	

	Air Cleaner.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	
	
	

	Carburetor-Choke.ps
	
	

	Cargo Deck-Hitches.ps
	
	
	
	
	
	
	
	

	Clutch.ps
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Engine-Muffler.ps
	
	
	
	
	
	

	Front Suspension.ps
	
	
	
	
	
	
	
	

	Fuel System.ps
	
	
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	
	
	

	Seating.ps
	
	
	
	
	
	

	Starter-Generator.ps
	
	
	
	

	Steering.ps
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Rear Cover.ps
	


